T0BY Shenzhen Toby Technology Co., Ltd.

¢

Report No.: TB-FCC173478
Page: 1 of 153

FCC Radio Test Report
FCC ID: 2AQ7C-M100-A

Original Grant

Report No. : TB-FCC173478

Applicant 2 SHENZHEN TOVISION TECHNOLOGY CO.,LTD
Equipment Under Test (EUT)

EUT Name : Wireless base unit

Model No. : M100-A

Series Model No. : N/A

Brand Name :

Sample ID 3 TBBJ-20200509-02-1#
Receipt Date : 2020-06-01

Test Date : 2020-06-02 to 2020-06-29
Issue Date . 2020-06-30

Standards : 47 CFR FCC Part 2, 24(E), 27
Test Method : ANSI C63.26 2015
Conclusions : PASS

In the configuration tested, the EUT complied with the standards specified above,

Test/Witness Engineer . f"”fa,/fc:

Engineer Supervisor ) M/M LU

]
Engineer Manager : "F“dd“

This report details the results of the testing carri

ed.Qut on one“sample. The results contained in

this test report do not relate to other samples of the same product. The manufacturer should
ensure that all products in series production are in conformity with the product sample detailed in
the report.

TB-RF-074-1.0

1A/F., Bldg.6, Yusheng Industrial Zone, The National Road N0.107 Xixiang Section 467, Xixiang,
Bao’an, Shenzhen, China
Tel: +86 75526509301 Fax: +86 75526509195



Report No.: TB-FCC173478

Page: 2 of 153
Contents
CONTENTSE g N ..o . O S R . RS 2
1. GENERAL INFORMATION ABOUT EUT ..ottt 5
IO A O 1= o A [ 0] 4= (o o SRS 5
1.2 General Description of EUT (Equipment Under TESt) .....cccccvvvevieeveeeseese e 5
1.3 Block Diagram Showing the Configuration of System Tested..........c.c.cceevvvviiiveennnnn 8
1.4 Description Of SUPPOIT UNILS ......ccuviieieciecie et sae e 8
1.5 Description Of TESE MOTE.........ccveiiiieieee et sre e e 9
1.6 Measurement UNCEIMAINTY ..........ccoiiieiiiieieeie e ie e e e sseesae e sraesseeneesnaennens 10
1.7 Test RaGility' Be?......... om. ... B oA ... We?.... .. o8 W 10
2. SESTESUMNMARY . 0B GRURNAT am  0 e T B 11
3. N ESIFSOFERNARER. .. ... o 5 B RO G R T 11
4. TEST EQUIPMENT ........... 5% 5. R 12
5. CONDUCTED RF OUTPUT POWER .......oiiiiitiiiieieeie e 13
5.1 Test Standard and LIMit.........c.couiiiioiiii et nree s 13
5.2 FESDSEIUP................ DA MN LT MR e AR NP 13
5.3 TeSPTocedurE. s, M..... N . LD RN L 13
5.4 Deviation From Test Standard..............coovoiieiiiiiiic e e 13
5.5 EUT Operating CONGITION ........couiiiiiiiieiie ettt 13
SiodlcsiPata.. ... B e B PR VR B 13
6. PEAK-AVERAGEIRATIO ... SR ... ... o R . 14
6.1 Test Standard and LiMit...........cc.oooeiioiiiic e 14
G.2\Test Setupm..... 00 B M 0 B RS R A URe 14
63 TestRArocedUre. ............... Ra N ST o ST R R 14
6.4 Deviation From Test Standard............cccoovveiiiiiiicie e 14
6.5 EUT Operating ConItiON .........ccviiiiieiiiie ettt 14
6¥0 TeslPalal. ... W ... V%S R RN B T 14
7. OCCUPIED BANDWIDTH ..ottt sttt sttt ettt ase e saesaesresseanenneanes 15
7.1 Test Standard and LiMIt..........c.coooiiioii et sneesae e nns 15
7.2 TeSIHSeIUp Ba........ B B AAYAERA o R AT 15
78T estBrocedurem,.... S N d® iR e TN 15
7.4 Deviation From Test Standard............cccoeiieiiieiieece e 16
7.5 EUT Operating CONItION .........c.cciviiieiiiieiiese e se e e sie e sraesae e sna e eneenns 16
leBNestiData’........... L N A B . R R e ] 16
8. OUT OF BAND EMISSION AT ANTENNA TERMINALS ......ccovoiiinnieiene e 17
8.1 Test Standard and LIMit...........cccouiiiiiiiiiii e nree s 17
§2dest SETUp..... 2 L08R T T R e B 17
8.84Pest Prog€adurcie. . ...... o ... 0 TR e 18
8.4 Deviation From Test Standard..............ccoviiiiiiiiiiii e 18
8.5 EUT Operating CONGITION ......c.coviiiiiiieiisie ettt 18

TB-RF-074-1.0



R t No.: TB-FCC173478
TOBY Page:  30f 153

8.6 destDatam®....... T8 ... 0. o AN e 18
9. BANE EDGE TES D\ ...t .. 0 et B a0 S 19
9.1 Test Standard and LIMit..........coooiiiiiiii e ebe e e ebe e e eareeens 19
9.2 TESRSELWP-....... 7 .. 0 S s W VAR R 19
0.8 TeStProceddie N+ 2.0.........cooeo . B R Lt o T 19
9.4 Deviation From Test Standard...........c.ccoouiiiiie e 20
9.5 EUT Operating CONGITION ........couiiiiiieiie ettt 20
0.6 et Data. o . M. AR R Rt 20
10. RADIATED OQUTPUT POWER ...ttt eva st 21
10.1 Test Standard and LIMit .........c.cooviiiiiiieiecec ettt ere e srre e ere e 21
BORRSFEST Selupt ... 0 R RN e U T 21
ORI =TS o (o ToT =T (1] (TSSOSO 22
10.4 Deviation From Test Standard...........cccceoveiiiiiiieiiee et 22
10.4 EUT Operating CONAILION .........ccoiiiiiiiieieee ettt sra et sreenne s 22
0.5 TestDalaM.................. KOS N . S B 22
11. RADIATED OUT BAND OF EMISSIONS ........ooooiiiieiiie sttt eve s 23
11.1 Test Standard and LIMit ...........ccooiiiiiiiieie e nre e 23
11.2 E€SHSEWP..........coo Lo WA S o Rl e 23
I B =TS A (o To =T [ = TS 23
11.4 Deviation From Test Standard...........ccceoveiiiiiii i 24
11.5 EUT Operating CONAILION ........cccueiieiiiieieeie e saa e esae e snaennens 24
H.6\eskPata... om..... 0 W 0. et N AL 24
12 8 FREQUENGY\STABILITY ....... S0 N v a0 e a0 25
12.1 Test Standard and LIMIt .........ccoooiiiiiiiieiiie e e e e e eae e eneeas 25
12 liest Setup...... BAMN R N e e B NS 25
1268 TestRPOCEdUre. ... ... 8 A B e B R )L 26
11.4 Deviation From Test Standard...........cc.ccoovieiiiii et 26
12.5 EUT Operating CONAILION ........couiiiiiiiieiieie ettt sreesne s snee e 26
106 TesL.RaETa..... B .M h ... AR R T 26
ATTACHMENT A--CONDUCTED RF OUTPUT POWER ..o 27
ATTACHMENT B--PEAK-AVERAGE RATIO ...ooiiiii ettt 35
ATTACHMENT C--OCCUPY BANDWIDTH .....cootiiiieiite ettt ve et sve et evaesanes 39
ATTACHMENT D--OUT OF BAND EMISSION AT ANTENNA TERMINALS..........cccovevveeee. 58
ATTACHMENT E--BAND EDGE TEST ....coii ittt eve e v st be e b 90
ATTACHMENT F--RADIATED OUTPUT POWER .......cooi ittt 122
ATTACHMENT G--RADIATED OUT BAND OF EMISSIONS .......cccccoiviieeee e 130
ATTACHMENT H--FREQUENCY STABILITY ..ottt sre e sre s 138

TB-RF-074-1.0



TOBY

Report No.: TB-FCC173478
Page: 4 of 153

Revision History

Report No.

Version

Description Issued Date

TB-FCC173478

Rev.01

Initial issue of report 2020-06-30

TB-RF-074-1.0




TOBY

Report No.: TB-FCC173478
Page: 5of 153

1. General Information about EUT

1.1 Client Information

Applicant SHENZHEN TOVISION TECHNOLOGY CO.,LTD

Address 5B1, Building 4, Fuhong industrial park, Fuhai street, Bao'an District,
SHENZHEN City, CHINA

Manufacturer SHENZHEN TOVISION TECHNOLOGY CO.,LTD

AddrTes 5B1, Building 4, Fuhong industrial park, Fuhai street, Bao'an District,
SHENZHEN City, CHINA

1.2 General Description of EUT (Equipment Under Test)

EUT Name .| Wireless base unit
Models No. M100-A
Model ;
Difference NIA
Frequency Bands:
LTE Band 2:TX: 1850MHz-1910MHz, RX: 1930MHz-1990MHz
LTE Band 4:TX: 1710MHz-1755MHz, RX: 2110MHz-2155MHz
LTE Band 12: TX: 699MHz -716MHz, RX: 729MHz-746MHz
Antenna Type: | Dipole Antenna
Product \ - :
Description .| Antenna Gain: | 2dBi
Modulation
T QPSK, 16QAM
LTE Band 2 :1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
Bandwidth: LTE Band 4 :1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
LTE Band 12 :1.4MHz/3MHz/5MHz/10MHz

Power Rating

| DC 12*1.5V AA Battery.

DC 6V from DC Port.

paare -| M100 LB V005
Version —
Hardwalg -| M100 M VO3
Version el
Note:

(1) For a more detailed features description, please refer to the manufacturer’s specifications or
the User’s Manual.

TB-RF-074-1.0
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(2) Channel List
LTE Band 2(1.4MHz) LTE Band 2(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
18607 1850.70 18615 1851.50
18608 1850.80 18616 1851.60
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19192 1909.20 19184 1905.40
19193 1909.30 19185 1908.50

LTE Band 2(5MHz) LTE Band 2(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
18615 1851.50 18625 1855.00
18616 1851.60 18626 1854.90
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19154 1908.40 19174 1907.90
19185 1908.50 19175 1905.00

LTE Band 2(15MHz) LTE Band 2(20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
18675 1857.50 18700 1860.00
18676 1857.60 18701 1860.10
18899 1879.90 18899 1879.90
18900 1880.00 18900 1880.00
18901 1880.10 18901 1880.10
19124 1902.40 19099 1899.90
19125 1902.50 19100 1900.00

LTE Band 4(1.4MHz) LTE Band 4(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
19957 1710.70 19965 1711.50
19958 1710.80 19966 1711.60
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
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20392 1754.20 20384 1753.40

20393 1754.30 20385 1753.50
LTE Band 4(5MHz) LTE Band 4(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
19975 1712.50 20000 1715.00
19976 1712.60 20001 1715.10
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
20374 1752.40 20349 1749.90
20375 1752.50 20350 1750.00

LTE Band 4(15MHz) LTE Band 4(20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
20025 1717.50 20050 1720.00
20026 1717.60 20051 1720.10
20174 1732.40 20174 1732.40
20175 1732.50 20175 1732.50
20176 1732.60 20176 1732.60
20324 1747.40 20299 1744.90
20325 1747.50 20300 1745.00

LTE Band 12(1.4MHz) LTE Band 12(3MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
23017 699.70 23025 700.50
23018 699.80 23026 700.60
23094 707.40 23094 707.40
23095 707.50 23095 707.50
23096 707.60 23096 707.60
23172 715.20 23164 714.30
23173 715.30 23165 714.40

LTE Band 12(5MHz) LTE Band 12(10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
23035 701.50 23060 704.00
23036 701.40 23061 703.90
23094 707.40 23094 707.40
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23095 707.50 23095 707.50
23096 707.60 23096 707.60
23156 713.40 23129 710.90
23155 713.50 23130 711.00

1.3 Block Diagram Showing the Configuration of System Tested

EUT

‘ Base Station \

The above block diagram of setup is the normal mode. And more detail please refer to the test
setup of each test item of bellow.

1.4 Description of Support Units

The EUT has been tested as an independent unit.

TB-RF-074-1.0
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1.5 Description of Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB
971168 D01 v03rO01 and ANSI C63.26 2015 Power Meas. License Digital Systems with
maximum output power. Radiated measurements are performed by rotating the EUT in three
different or tho-gonal test planes to find the maximum emission.

Remark:

1. The mark “v “ means that this configuration is chosen for testing

2. The mark “--“ means that this bandwidth is not supported.

3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated

Bandwidth (MHz) Modulation RB # Test Channel
ITEMS Band
14| 3 | 5 | 10 | 15 | 20 | QPSK | 16QAM 1 Half Full | L M | H
2 vV |V ]|V V|V \Y, Y, \Y Y, \Y, V|V |V
RF Output Power 4 V | V|V \% \% \% \% \% \%
12 V|V ]|V - Y, \Y, \Y \Y \Y, V|V |V
2 - |- - \Y \Y, Y \Y, V|V |V
Peak-to-Average Ratio 4 -] - - \% \% \% \% V | V \%
12 - | - - \% - \Y, \Y Y, V|V |V
2 V| V|V ]|V Y, \Y, \Y, V|V |V
99% & -26 dB
) ' 4 V| V]|V ]|V \Y, \Y \Y V|V |V
Occupied Bandwidth
12 V| V|V |V - \Y, \Y \Y, V|V |V
2 V| | V]|V]|V Y, Y, \Y V|V |V
Spurious Emissions at
4 V| V|V]|V \Y, \Y, \Y V|V |V
Antenna Terminal
12 V| V]|V ]|V - \Y, \Y, \Y V|V |V
2 V| V]|V ]|V \Y, \Y \Y \Y,
Field Strength of
) Il 4 V| | V]|V]|V \Y, Y \Y \Y,
Spurious Radiation
12 V| V|V]|V - Y, Y, \Y Y,
2 V| V]|V]|V \Y, \Y \Y, \Y,
Out of band emission,
4 V| V]|V ]|V \Y, Y, Y \Y,
Band Edge
12 V|V |V |V - \Y, \Y \Y \Y,
2 V| | V|V]|V Y, \Y \Y, \Y,
Frequency stability 4 V|V |V ]|V \% \% \Y \%
12 VI VIV ]|V|-]|- Y, \Y \Y, \Y,

Note: (1) During the testing procedure, the EUT is in link mode with base station emulator
at maximum power level in each test mode.

(2) The EUT is considered a portable unit; it was pre-tested on the positioned of each 3 axis,
X-plane, Y-plane and Z-plane. The worst case was found positioned on Z-plane as the normal
use. Therefore only the test data of this Z-plane was used for radiated emission
measurement test.

TB-RF-074-1.0
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1.6 Measurement Uncertainty

Test Item Parameters Expanded Uncertainty (U_ap)

RF Power, conducted / +0.82 dB

Level Accuracy:

Radiated Emission +4.60 dB
9kHz to 30 MHz
) ol Level Accuracy:
Radiated Emission +4.50 dB
30MHz to 1000 MHz
Level Accuracy:
Radiated Emission y +4.20 dB

Above 1000MHz

1.7 Test Facility

The testing was performed by the Shenzhen Toby Technology Co., Ltd., in their facilities
located at:1A/F., Bldg.6, Yusheng Industrial Zone, The National Road N0.107 Xixiang
Section 467, Xixiang, Bao’an, Shenzhen, Guangdong, China.

At the time of testing, the following bodies accredited the Laboratory:

CNAS (L5813)

The Laboratory has been accredited by CNAS to ISO/IEC 17025: 2005 General
Requirements for the Competence of Testing and Calibration Laboratories for the
competence in the field of testing. And the Registration No.: CNAS L5813.

A2LA Certificate No.: 4750.01

The laboratory has been accredited by American Association for Laboratory
Accreditation(A2LA) to ISO/IEC 17025: 2005 General Requirements for the Competence of
Testing and Calibration Laboratories for the technical competence in the field of Electrical
Testing. And the A2LA Certificate No.: 4750.01. FCC Accredited Test Site Number:
854351.

IC Registration No.: (11950A)
The Laboratory has been registered by Certification and Engineering Bureau of Industry
Canada for radio equipment testing. The site registration: Site# 11950A.

TB-RF-074-1.0
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2. Test Summary
Test Item Section in CFR 47 Result
Part 2.1046
Part 24.232(c)
RF Output Power Part 27.50 (b)(10) PASS
Part 27.50 (d)(4)
Part 27.50 (h)(2)
: Part 24.232(d)
Peak-to-Average Ratio Part 27.50(d)(5) PASS
Part 2.1049
: . Part 24.238(b)
[0) -
99% & -26 dB Occupied Bandwidth Part 27.53(h) PASS
Part 27.53(m)
Part 2.1051
. Ly . Part 24.238(a)
Spurious Emissions at Antenna Terminal Part 27.53 () PASS
Part 27.53(m)
Part 2.1053
; . . Part 24.238(a)
Field Strength of Spurious Radiation Part 27.53 () PASS
Part 27.53(m)
Part 24.238(a)
Out of band emission, Band Edge Part 27.53 (h) PASS
Part 27.53(m)
Part 27.54
Frequency stability vs. temperature Part 24.235 PASS
Part 2.1055(a)(1)(b)
Part 27.54
Frequency stability vs. voltage Part 24.235 PASS
Part 2.1055(d)(2)
Pass: The EUT complies with the essential requirements in the standard.
3. Test Software
Test Item Test Software | Manufacturer | Version No.
Radiation Emission EZ-EMC EzZ FA-03A2RE

TB-RF-074-1.0
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4. Test Equipment
Radiation Emission Test
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Due Date
Spectrum Analyzer Agilent E4407B MY45106456 Jul. 13, 2019 Jul. 12, 2020
EMI Test Receiver Rohde & Schwarz ESPI 100010/007 Jul. 13, 2019 Jul. 12, 2020
Spectrum Analyzer Rohde & Schwarz FSV40-N 102197 Jul. 13, 2019 Jul. 12, 2020
Bilog Antenna ETS-LINDGREN 3142E 00117537 Mar.01, 2020 Feb. 28, 2021
Horn Antenna ETS-LINDGREN 3117 00143207 Mar.01, 2020 Feb. 28, 2021
Horn Antenna ETS-LINDGREN BBHA 9170 BBHA9170582 Aug.07, 2019 | Aug. 06, 2020
Loop Antenna SCHWARZBECK FMZB 1519 B 1519B-059 Jul. 13, 2019 Jul. 12, 2020
Pre-amplifier Sonoma 310N 185903 Mar.01, 2020 | Feb. 28, 2021
Pre-amplifier HP 8449B 3008A00849 Mar.01, 2020 | Feb. 28, 2021
Pre-amplifier SKET LNPA_1840G-50 SK201904032 Jul. 27, 2019 Jul. 26, 2020
Cable HUBER+SUHNER 100 SUCOFLEX Mar.01, 2020 Feb. 28, 2021
Positioning Controller ETS-LINDGREN 2090 N/A N/A N/A
Antenna Conducted Emission
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Due Date
Spectrum Analyzer Agilent E4407B MY45106456 Jul. 13,2019 | Jul. 12, 2020
Spectrum Analyzer Rohde & Schwarz ESCI 100010/007 Jul. 13,2019 | Jul. 12, 2020
MXA Signal Analyzer Agilent N9020A MY49100060 Sep. 16, 2019 | Sep. 15, 2020
Vector Signal Generator Agilent N5182A MY50141294 Sep. 16, 2019 | Sep. 15, 2020
Analog Signal Generator | Agilent N5181A MY50141953 Sep. 16, 2019 | Sep. 15, 2020
DARE!! Instruments | RadiPowerRPR3006W | 17100015SNO26 | Sep. 16, 2019 | Sep. 15, 2020
DARE! Instruments | RadiPowerRPR3006W | 17100015SNO29 | Sep. 16, 2019 | Sep. 15, 2020
RF Power Sensor
DARE!! Instruments | RadiPowerRPR3006W | 17100015SNO31 | Sep. 16, 2019 | Sep. 15, 2020
DARE! Instruments | RadiPowerRPR3006W | 17100015SNO33 | Sep. 16, 2019 | Sep. 15, 2020
Wideband Radio
cdmA N e Rohde & Schwarz CMW500 144382 Sep. 16, 2019 | Sep. 15, 2020
Universal Radio
CommifiBation Thalsf Rohde&Schwarz CMU200 103903 Jul. 13, 2019 Jul. 12, 2020

TB-RF-074-1.0
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5. Conducted RF Output Power
5.1 Test Standard and Limit

5.1.1 Test Standard
FCC part 2.1046, FCC part 24.232(c)
FCC Part 27.50(b)&(d),
FCC Part 27.50 (h)

5.1.2 Test Limit

2W(33dBm) 1W(30dBm) 30W(44.77dBm)

5.2 Test Setup

Attenuator

5.3 Test Procedure

(1) The EUT is coupled to the Base Station with the suitable Attenuator, the path loss is
calibrated to correct the reading.

(2) A call is set up by the Base Station to the generic call set up procedure.

(3) Set EUT at maximum power level through base station by power level command.

(4) Then read record the power value from the Base Station in dBm.

5.4 Deviation From Test Standard

No deviation

5.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

5.6 Test Data

Please refer to the Attachment A.

TB-RF-074-1.0
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6. Peak-Average Ratio

6.1 Test Standard and Limit

6.1.1 Test Standard

FCC part 24.232(d)

FCC Part 27.50(d), FCC Part 27.50 (h)
6.1.2 Test Limit

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

6.2 Test Setup

Attenuator

Power
Splitter

Attenuator

6.3 Test Procedure

According with KDB 971168

(1) The signal analyzer’'s CCDF measurement profile is enabled.

(2) Frequency = carrier center frequency.

(3) Measurement BW>Emission bandwidth of signal.

(4) The signal analyzer was set to collect one million samples to generate the CCDF curve.

(5) Set the EUT working in highest power level, measured and recorded the 0.1% as PAPR

level.

(6) The measurement interval was set depending on the type of signal analyzed. For
continuous signals (>98% duty cycle), the measurement interval was set to 1ms. For
burst transmissions, the spectrum analyzer is set to use an internal “RF Burst” trigger
that is synced with an incoming pulse and the measurement interval is set to less than
the duration of the “on time” of one burst to ensure that energy is only captured during a
time in which of the transmitter is operating at maximum power.

6.4 Deviation From Test Standard

No deviation

6.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

6.6 Test Data

Please refer to the Attachment B.

TB-RF-074-1.0
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7. Occupied Bandwidth
7.1 Test Standard and Limit

7.1.1 Test Standard
FCC Part 2: 2.1049
FCC part 24.238(b)
FCC Part 27.53(h)
FCC Part 27.53(m)
7.1.2 Test Requirement
According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth
such that below its lower and above its upper frequency limits, the mean powers radiated are
each equal to 0.5 percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as 99% power and -26dBC occupied bandwidths.

7.2 Test Setup

Attenuator

Power
Splitter

Attenuator

7.3 Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and Base station via power splitter
as show in the block diagram above.

(2) The resolution bandwidth of the Spectrum Analyzer is set to at least 1% of the occupied
bandwidth. VBW= 3 times RBW.

(3) The low, middle and the high channels are selected to perform tests respectively.

(4) Set the frequency range of the Spectrum Analyzer suitably to capture the waveform; search
peak; make a line whose value is 26dB lower than the peak; mark two points which the line
intersected the waveform at; finally record the delta of the two points as the occupied
bandwidth and the plot.

(5) Set the Spectrum Analyzer Occupied bandwidth function to measure the 99% occupied
bandwidth.

TB-RF-074-1.0



R t No.: TB-FCC173478
TOBY Page: 16 0f 158

7.4 Deviation From Test Standard

No deviation

7.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

7.6 Test Data

Please refer to the Attachment C.

TB-RF-074-1.0
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8. Out of Band Emission at Antenna Terminals
8.1 Test Standard and Limit

8.1.1 Test Standard
FCC Part 2: 2.1051, 2.1057
FCC part 24.238(a)
FCC Part 27.53 (h),FCC Part 27.53(m)

8.1.2 Test Limit

Band 7: For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log
(P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the
channel edge, where X is the greater of 6 megahertz or the actual emission bandwidth as
defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall not be
less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +
10 log (P) dB at or below 2490.5 MHz.The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power(P) by a factor
of at least 43+10log(P) dB. For all power levels +30 dBm to 0 dBm, this becomes a constant
specification limit of -13 dBm.

8.2 Test Setup

Attenuator

Power
Splitter

Attenuator

TB-RF-074-1.0
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8.3 Test Procedure

1 The RF output of the transceiver was connected to a spectrum analyzer through appropriate
attenuation.

2 The resolution bandwidth of the spectrum analyzer was set at 100 kHz when below 1GHz,
1MHz when above 1 GHz; sufficient scans were taken to show the out of band Emissions if any
up to 10™ harmonic.

3 For the out of band: Set the RBW=100 kHz, VBW=300 kHz when below 1 GHz, RBW =1 MHz,
VBW=3 MHz when above 1 GHz, Start=30MHz, Stop= 10th harmonic.

4 Band Edge Requirements: In the 1 MHz bands immediately outside and adjacent to the
frequency block, a resolution bandwidth of at least 1 percent of the emission bandwidth of the
fundamental emission of the transmitter.

8.4 Deviation From Test Standard

No deviation

8.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

8.6 Test Data

Please refer to the Attachment D.
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9. Band Edge Test
9.1 Test Standard and Limit

9.1.1 Test Standard
FCC Part 2: 2.1051, 2.1057
FCC part 24.238(a)
FCC Part 27.53 (h),FCC Part 27.53(m)

9.1.2 Test Limit

Band 7: For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log
(P) dB on all frequencies between the channel edge and 5 megahertz from the channel
edge, 43 + 10 log (P) dB on all frequencies between 5 megahertz and X megahertz from the
channel edge, and 55 + 10 log (P) dB on all frequencies more than X megahertz from the
channel edge, where X is the greater of 6 megahertz or the actual emission bandwidth as
defined in paragraph (m)(6) of this section. In addition, the attenuation factor shall not be
less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz and 2496 MHz and 55 +
10 log (P) dB at or below 2490.5 MHz.The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power(P) by a factor
of at least 43+10log(P) dB. For all power levels +30 dBm to 0 dBm, this becomes a constant
specification limit of -13 dBm.

9.2 Test Setup

Attenuator

Power
Splitter

C +——

Attenuator

9.3 Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and Base station via power splitter
as show in the block diagram above.

(2) Band Edge Requirements: In the 1 MHz bands immediately outside and adjacent to the

frequency block, a resolution bandwidth of at least 1 percent of the emission bandwidth of the

fundamental emission of the transmitter.
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9.4 Deviation From Test Standard

No deviation

9.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

9.6 Test Data

Please refer to the Attachment E.
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10. Radiated Output Power
10.1 Test Standard and Limit

10.1.1 Test Standard
FCC Part 2.1046
FCC part 24.232(c)
FCC part 27.50(c), FCC part 27.50(d)

10.1.2 Test Limit

2W(33 dBm) 1W(30 dBm) 3W/(34.77dBm)

10.2 Test Setup

= - — -
———
—_ i ————

Above 1G

Antenna mast
Ground plane

I 14 meter

AT
L

d: distance in meters ‘

S.G =

Amplifier

SPA

Substitted Dipi"le o1 Hom Antenna Bi-Log Antenna or Hom Antenna

Substituted Method
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10.3 Test Procedure

(1) The EUT was placed on an non-conductive rotating platform with 0.8 meter height in an
anechoic chamber. The radiated emission at the fundamental frequency was measured at 3
m with a test antenna and a spectrum analyzer with RBW=3 MHz, VBW=3 MHz and peak
detector settings.

(2) During the measurement, the EUT was enforced in maximum power and linked with the Base
Station. The highest was recorded from analyzer power level (LVT) from the 360 degrees
rotation of the turntable and the test antenna raised and lowered over a range from 1 to 4
meters in both horizontally and vertically polarized orientations.

(3) Effective Isotropic Radiated Power (EIRP) was measured by substitution method according to
C63.26. The EUT was replaced by dipole antenna (for frequency below 1 GHz) or Horn
antenna (for frequency above 1 GHz) at same location with same polarize of receiver
antenna and then a known power of each measure frequency from S.G. was applied into the
dipole antenna or Horn antenna through a TX cable, and then recorded the maximum
Analyzer reading through raised and lowered the test antenna.

Note: In test, the S.G Connect the Pre-amplifier(Sonoma 310N Pre-amplifier for frequency below 1 GHz,
HP 8449B Pre-amplifier for frequency above 1 GHz)

Then the EUT’s EIRP and ERP was calculated with the correction factor:
ERP=S.G.Level +Antenna Gain Cord.(dBd)-Cable Loss(dB)
EIRP=S.G.Level+Antenna Gain Cord.(dBi)-Cable Loss(dB)

10.4 Deviation From Test Standard

No deviation

10.4 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

10.5 Test Data

Please refer to the Attachment F.
Measurement Data (worst case)

TB-RF-074-1.0



R t No.: TB-FCC173478
TOBY Page: 2301 158

11. Radiated Out Band of Emissions
11.1 Test Standard and Limit

11.1.1 Test Standard
FCC Part 2: 2.1053
FCC part 24.238(a)
FCC Part 27.53 (h),FCC Part 27.53(m)
11.1.2 Test Limit
The power of any emission outside of the authorized operating frequency ranges must
be attenuated below the transmitting power(P) by a factor of at least 43+10log(P) dB. For
all power levels +30 dBm to O dBm, this becomes a constant specification limit of -13 dBm.

11.2 Test Setup

o

11.3 Test Procedure

(1) The test system setup as show in the block diagram above.

(2) The EUT was placed on an non-conductive rotating platform in an anechoic chamber. The
radiated spurious emissions from 30MHz to 10" harmonious of fundamental frequency were
measured at 3 m with a test antenna and a spectrum analyzer with RBW=1 MHz, VBW=1
MHz, peak detector settings.

(3) During the measurement, the EUT was enforced in maximum power and linked with a base
station. All the spurious emissions at 3m were measured by rotation of the turntable and the
test antenna raised and lowered over a range from 1 to 4 meters in both horizontally and
vertically polarized orientations.

(4) When found the maximum level of emissions from the EUT. Remove the EUT and replace it
with substitution antenna. A signal generator was connected to the substitution antenna by a
non-radiating cable. The absolute levels of the spurious emissions were measured by the
substitution.

Spurious emissions in dB=10 log(TX power in Watts/0.001)-the absolute level
Spurious attenuation limit in dB=43+10 log(power out in Watts)
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11.4 Deviation From Test Standard

No deviation

11.5 EUT Operating Condition

The EUT was continuously connected with the Base station and transmitting in the max
power during the test.

11.6 Test Data

Please refer to the Attachment G.
Measurement Data (worst case)
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12. Frequency Stability
12.1 Test Standard and Limit

12.1.1 Test Standard
FCC Part 2.1055(a)(1)(b)
FCC Part 24.235, Part 27.54

12.1.2 Limit

+2.5ppm

12.2 Test Setup

For Temperature Test:

Temperature Chamber

For Voltage Test:
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12.3 Test Procedure

Test Procedures for Temperature Variation:

(1) The EUT was set up in the thermal chamber and connected with the base station.

(2) With power off, the temperature was decreased to -30°C and the EUT was stabilized for
three hours. Power was applied and the maximum change in frequency was recorded
within one minute.

(3) With power off, the temperature was raised in 10°C set up to 50°C and the EUT was
stabilized for three hours. Power was applied and the maximum change in frequency was
recorded within one minute.

(4) If the EUT cannot be turned on at -30°C, the testing lowest temperature will be raised in
10°C step until the EUT can be turned on.

Test Procedures for Voltage Variation:

(1) The EUT was placed in a temperature chamber at 25+5C and connected with the
base station.

(2) Reduce the input voltage to specify extreme voltage variation (+/- 15%) and endpoint,
record the maximum frequency change.

(3) The variation in frequency was measured for the worst case.

11.4 Deviation From Test Standard

No deviation

12.5 EUT Operating Condition

The Equipment Under Test was set to Communication with the Base Station.

12.6 Test Data

Please refer to the Attachment H.
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ATTACHMENT A--CONDUCTED RF OUTPUT POWER

FDD-LTE Band 2

Channel Bandwidth: 1.4 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 23.48 23.51 23.62 PASS

1 3 23.62 23.63 23.71 PASS

A 5 23.51 23.43 23.85 PASS

QPSK 3 0 23.62 23.56 23.89 PASS
3 1 23.66 23.58 23.65 PASS

3 3 23.66 23.53 23.98 PASS

6 0 24.45 23.57 23.03 PASS

1 0 22.48 22.74 23.07 PASS

1 3 22.62 22.84 23.10 PASS

1 L) 22.35 22.70 22.92 PASS

16QAM 3 0 22.19 22.75 22.98 PASS
3 1 22.11 22.82 23.05 PASS

3 3 22.05 22.66 23.07 PASS

6 0 21.23 21.78 21.97 PASS

Channel Bandwidth: 3 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 23.50 23.76 23.79 PASS

1 8 23.44 23.79 23.70 PASS

1 14 23.55 24.03 23.90 PASS

QPSK 8 0 22.81 23.01 22.89 PASS
8 4 22.89 22.80 22.88 PASS

8 7 22.81 22.71 22.98 PASS

15 0 22.56 22.63 23.02 PASS

1 0 22.48 22.62 22.47 PASS

1 8 22.33 22.38 22.35 PASS

1 14 22.56 22.54 22.55 PASS

16QAM 8 0 21.64 21.60 22.32 PASS
8 4 21.75 21.58 22.29 PASS

8 7 21.61 21.61 22.06 PASS

15 0 21.55 21.61 22.04 PASS
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FDD-LTE Band 2

Channel Bandwidth: 5 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 23.63 23.65 23.85 PASS

1 12 23.80 23.76 23.75 PASS

1 24 23.63 23.67 23.83 PASS

QPSK 12 0 22.52 22.68 23.00 PASS
12 7 22.50 22.67 22.71 PASS

12 13 22.57 22.60 22.93 PASS

25 0 22.72 22.71 22.71 PASS

1 0 22.34 22.13 22.58 PASS

1 12 22.34 22.38 22.37 PASS

1 24 22.65 21.67 22.38 PASS

16QAM 12 0 21.66 21.54 21.57 PASS
12 7 21.70 21.57 21.35 PASS

12 13 21.61 21.55 21.35 PASS

25 0 21.58 21.64 21.52 PASS

Channel Bandwidth: 10 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 23.55 23.97 23.59 PASS

1 25 23.49 23.86 23.51 PASS

1 49 23.24 23.83 23.66 PASS

QPSK 25 0 22.46 22.69 22.76 PASS
25 12 22.53 22.61 22.61 PASS

25 25 22.52 22.75 22.52 PASS

50 0 22.63 22.30 22.87 PASS

1 0 20.36 22.76 22.76 PASS

1 25 22.46 22.54 22.20 PASS

1 49 22.40 22.56 22.05 PASS

16QAM 25 0 21.48 21.77 21.94 PASS
25 12 21.46 21.63 21.57 PASS

25 25 21.43 21.69 21.58 PASS

50 0 21.50 21.63 21.72 PASS
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FDD-LTE Band 2

Channel Bandwidth: 15 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 23.46 23.79 23.61 PASS

1 37 23.39 23.76 23.72 PASS

1 74 23.31 23.44 23.48 PASS

QPSK 36 0 22.56 22.57 22.60 PASS

36 20 22.54 22.38 22.51 PASS

36 39 22.35 22.41 22.49 PASS

75 0 22.33 22.45 22.61 PASS

1 0 22.24 22.50 22.54 PASS

1 37 22.31 22.33 22.66 PASS

1 74 21.84 22.26 22.20 PASS

16QAM 36 0 21.42 21.34 21.71 PASS

36 20 21.44 21.31 21.62 PASS

36 39 21.06 21.39 21.39 PASS

75 0 21.40 21.43 21.70 PASS

Channel Bandwidth: 20 MHz

Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 23.26 23.68 23.76 PASS

1 49 23.38 23.68 23.78 PASS

1 99 23.48 23.75 23.76 PASS

QPSK 50 0 22.55 22.41 22.69 PASS

50 24 22.30 22.15 22.70 PASS

50 50 22.25 22.38 22.66 PASS

100 0 22.34 22.45 22.68 PASS

1 0 21.64 22.60 22.34 PASS

1 49 21.67 22.57 22.36 PASS

1 99 21.82 23.02 22.43 PASS

16QAM 50 0 21.54 21.46 21.72 PASS

50 24 21.33 21.42 21.59 PASS

50 50 21.04 21.34 21.56 PASS

100 0 21.26 21.45 21.54 PASS
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FDD-LTE Band 4
Channel Bandwidth: 1.4 MHz
Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 23.86 23.97 23.02 PASS

1 3 23.94 24.12 23.37 PASS

1 5 23.92 24.21 23.26 PASS

QPSK 3 0 24.00 24.09 23.33 PASS
3 1 23.98 24.25 23.25 PASS

3 3 23.95 24.37 23.23 PASS

6 0 22.66 23.32 22.47 PASS

1 0 22.27 23.03 22.25 PASS

1 3 22.30 23.12 22.25 PASS

1 L) 22.23 22.95 22.12 PASS

16QAM 3 0 22.27 22.99 22.11 PASS
3 1 22.57 22.75 22.00 PASS

3 3 22.60 22.52 21.91 PASS

6 0 21.89 21.32 21.27 PASS

Channel Bandwidth: 3 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 23.97 23.77 23.14 PASS

1 8 24.12 23.88 23.12 PASS

1 14 24.22 23.96 23.35 PASS

QPSK 8 0 23.09 22.82 22.25 PASS
8 4 23.11 22.98 22.11 PASS

8 7 23.16 23.04 22.12 PASS

15 0 23.27 23.07 22.23 PASS

1 0 22.64 23.01 22.12 PASS

1 8 22.31 23.09 22.20 PASS

1 14 22.50 23.16 22.35 PASS

16QAM 8 0 22.13 22.31 21.24 PASS
8 4 22.23 22.36 21.22 PASS

8 7 22.08 22.39 21.21 PASS

15 0 22.19 22.05 21.43 PASS
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FDD-LTE Band 4

Channel Bandwidth: 5 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 23.96 23.54 23.65 PASS

1 12 24.18 23.76 23.49 PASS

1 24 24.21 23.75 23.56 PASS

QPSK 12 0 22.69 22.70 22.15 PASS
12 7 22.45 22.65 22.16 PASS

12 13 22.51 22.64 22.08 PASS

25 0 22.54 22.70 22.18 PASS

1 0 22.58 22.29 21.93 PASS

1 12 22.29 22.43 21.75 PASS

1 24 22.21 22.58 21.72 PASS

16QAM 12 0 22.13 21.74 21.06 PASS
12 7 22.06 21.98 21.01 PASS

12 13 22.03 21.91 21.05 PASS

25 0 21.90 21.97 21.38 PASS

Channel Bandwidth: 10 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 24.28 24.09 24.21 PASS

1 25 23.76 24.44 24.07 PASS

1 49 23.79 23.87 24.05 PASS

QPSK 25 0 22.58 22.82 22.89 PASS
25 12 22.19 22.98 22.49 PASS

25 25 22.13 22.91 22.31 PASS

50 0 22.45 22.89 22.36 PASS

1 0 22.44 22.84 22.35 PASS

1 25 22.01 22.82 21.86 PASS

1 49 21.76 22.75 21.85 PASS

16QAM 25 0 21.65 21.91 21.65 PASS
25 12 21.46 22.14 21.46 PASS

25 25 21.49 21.36 21.73 PASS

50 0 21.64 21.90 21.65 PASS
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FDD-LTE Band 4

Channel Bandwidth: 15 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 24.32 23.89 23.58 PASS

1 37 23.73 23.92 23.12 PASS

A 74 23.80 23.66 23.03 PASS

QPSK 36 0 22.98 22.68 22.25 PASS

36 20 22.89 22.76 21.96 PASS

36 39 22.87 22.62 21.91 PASS

75 0 23.04 22.85 22.04 PASS

1 0 23.44 22.37 22.63 PASS

1 37 22.52 22.36 22.25 PASS

1 74 22.71 22.32 22.00 PASS

16QAM 36 0 21.92 21.83 21.59 PASS

36 20 21.60 22.00 21.35 PASS

36 39 21.68 21.86 21.05 PASS

75 0 22.12 21.91 21.32 PASS

Channel Bandwidth: 20 MHz

Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 23.88 23.83 23.76 PASS

1 49 23.85 23.97 23.23 PASS

1 99 24.05 23.64 23.50 PASS

QPSK 50 0 22.96 22.10 22.85 PASS

50 24 22.71 21.83 22.66 PASS

50 50 22.10 21.87 22.37 PASS

100 0 22.40 22.01 22.10 PASS

1 0 22.30 21.80 22.62 PASS

1 49 22.03 21.66 22.27 PASS

1 99 22.31 21.75 22.31 PASS

16QAM 50 0 21.47 21.54 21.49 PASS

50 24 21.22 21.78 21.33 PASS

50 50 21.36 21.73 21.20 PASS

100 0 21.76 21.20 21.68 PASS
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FDD-LTE Band 12
Channel Bandwidth: 1.4 MHz
Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 24.82 25.26 24.88 PASS

1 3 25.02 25.23 25.08 PASS

| 5 24.91 24.93 24.82 PASS

QPSK 3 0 24.98 25.13 24.54 PASS
3 1 25.06 25.15 24.42 PASS

3 3 24.87 25.03 24.73 PASS

6 0 23.99 24.04 23.76 PASS

1 0 23.44 24.14 23.21 PASS

1 3 23.44 24.14 23.54 PASS

1 5 23.62 24.16 23.60 PASS

16QAM 3 0 23.62 24.35 23.69 PASS
3 1 23.58 24.40 24.08 PASS

3 3 23.60 24.25 24.40 PASS

6 0 22.92 23.27 23.35 PASS

Channel Bandwidth: 3 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 24.63 25.37 24.52 PASS

1 8 24.81 25.14 24.97 PASS

1 14 24.73 24.90 25.07 PASS

QPSK 8 0 23.98 24.25 23.77 PASS
8 4 24.05 24.13 23.86 PASS

8 7 23.89 24.06 23.98 PASS

15 0 23.87 24.19 23.81 PASS

1 0 23.40 23.98 23.88 PASS

1 8 23.32 23.55 23.97 PASS

1 14 23.42 23.48 24.11 PASS

16QAM 8 0 22.82 23.38 22.76 PASS
8 4 22.70 23.12 23.36 PASS

8 7 22.99 23.12 23.57 PASS

15 0 22.94 23.14 23.17 PASS
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FDD-LTE Band 12

Channel Bandwidth: 5 MHz

Modulation | RB Size | RB Offset Conducted Power (dBm) Result
Low CH | Middle CH | High CH

1 0 24.50 24.91 24.37 PASS

1 12 25.22 24.65 24.98 PASS

1 24 24.96 24.38 24.54 PASS

QPSK 12 0 23.10 23.92 23.33 PASS
12 7 23.70 23.79 23.57 PASS

12 13 23.65 23.74 23.48 PASS

25 0 23.58 23.92 23.50 PASS

1 0 22.84 23.48 23.28 PASS

1 12 23.46 23.41 23.50 PASS

1 24 23.54 22.94 23.33 PASS

16QAM 12 0 22.70 23.04 22.28 PASS
12 7 22.92 22.88 22.57 PASS

12 13 22.92 22.63 22.62 PASS

25 0 23.09 23.14 22.75 PASS

Channel Bandwidth: 10 MHz
Modulation | RB Size | RB Offset CondUCt?d Power (dBn_]) Result
Low CH | Middle CH | High CH

1 0 24.70 24.99 25.07 PASS

1 25 25.03 25.61 24.81 PASS

1 49 24.72 24.41 25.17 PASS

QPSK 25 0 23.86 24.04 23.87 PASS
25 12 23.88 23.91 23.76 PASS

25 25 23.87 23.79 23.75 PASS

50 0 23.97 24.06 23.99 PASS

1 0 23.69 23.84 23.91 PASS

1 25 23.80 24.08 23.50 PASS

1 49 23.17 22.87 24.01 PASS

16QAM 25 0 22.72 23.15 22.84 PASS
25 12 22.93 23.12 22.85 PASS

25 25 22.82 22.64 22.79 PASS

50 0 23.14 22.90 22.47 PASS
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ATTACHMENT B--PEAK-AVERAGE RATIO

PAPR L

. ; RB : o Limit
Test Mode Modulation RB Size with 0.1% probability Result

Offset (dB)

(dB)

LTE BAND 2 20MHz QPSK 100 0 3.64 <13 PASS
(Low Channel) 16QAM 100 0 4.58 <13 PASS
LTE BAND 2 20MHz QPSK 100 0 4.19 <13 PASS
(Middle Channel) 16QAM 100 0 5.06 <13 PASS
LTE BAND 2 20MHz QPSK 100 0 451 <13 PASS
(High Channel) 16QAM 100 0 5.40 <13 PASS
LTE BAND 4 20MHz QPSK 100 0 5.04 <13 PASS
(Low Channel) 16QAM 100 0 5.92 <13 PASS
LTE BAND 4 20MHz QPSK 100 0 5.11 <13 PASS
(Middle Channel) 16QAM 100 0 6.00 <13 PASS
LTE BAND 4 20MHz QPSK 100 0 4.62 <13 PASS
(High Channel) 16QAM 100 0 5.44 <13 PASS
LTE BAND 12 10MHz QPSK 50 0 5.27 <13 PASS
(Low Channel) 16QAM 50 0 6.10 <13 PASS
LTE BAND 12 10MHz QPSK 50 0 5.34 <13 PASS
(Middle Channel) 16QAM 50 0 6.14 <13 PASS
LTE BAND 12 10MHz QPSK 50 0 5.46 <13 PASS
(High Channel) 16QAM 50 0 5.98 <13 PASS

Note: Only show the worst case data

LTE Band 2 20MHz (Low Channel)-QPSK

LTE Band 2 20MHz (Low Channel)-16QAM

=y - ]

‘Center Freq 1.860000000 GHz 1 850000000 OHz Radio Std: None
= n Comms: B8 0.0 Mpt

=
Average Power

19.85 dBm
51.33 % at 0dB

20,000 MHz

=y - ]

‘Center Freq 1.860000000 GHz Radio Std: None

OHe
Couns:4 28 MAD0 Mpt

Average Power

18.37 dBm
45.46 % at 0dB

Info BW 20.000 MHz
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LTE Band 2 20MHz (Middle Channel)-QPSK

LTE Band 2 20MHz (Middle Channel)-16QAM

= + Powar Stet CCDF

Centar Freg: 1830000000 OH: Radio St None
Trig: Fres Run Counts:7.50 /D0 Mpt
BAman: 30 &8

‘Center Freq 1.880000000 GHz

Average Power

19.74 dBm
47.70 % at 0dB

Peak 433 dB
24.07 dBm

= + Powar Stet CCDF

Centar Freg: 1830000000 OH: Radio St None
—, Trig: Frae Run Counts:8.48 MDD Mt
- Rdtman: 30 8

‘Center Freq 1.880000000 GHz

Average Power

18.26 dBm
44.54 % at 0dB

519 dB 0.001

524 dB
23.50 dBm

LTE Band 2 20MHz (High Channel)-QPSK LTE Band 2 20MHz (High Channel)-16QAM

Centar Freg: 1500000000 OH: Radio St None
Trig: Fres Run Counts:1 88 /0.0 Mpt
BAman: 30 &8

‘Center Freq 1.900000000 GHz

Average Power

20.27 dBm
45.71 % at 0dB

4.63 dB
24,90 dBm

Centar Freg: 1500000000 OH: Radio St Nane
Trig: Fres Run Counts:7.10MA0.0 Mpt
BAman: 30 &8

‘Center Freq 1.900000000 GHz

Average Power

19.53 dBm
43.23 % at 0dB

549 dB
551d8 0.001
5.66 dB

25.19 dBm

LTE Band 4 20MHz (Low Channel)-QPSK LTE Band 4 20MHz (Low Channel)-16QAM

Centar Freg: 1720000000 OHz Radio St None
Trig: Fras Run Counts:2 98 M/D.0 Mpt
BAman: 30 &8

Average Power

18.88 dBm
47.66 % at 0dB

6.18 dB
25.06 dBm

Centar Freg: 1720000000 OHz Radio St None
Trig: Fras Run Counts 8 T2 W00 Mpt
BAman: 30 &8

Average Power

17.67 dBm
44.85 % at 0dB

47 dB
6.80 dB
6.99 dB
7.14dB

24.81 dBm
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LTE Band 4 20MHz (Middle Channel)-QPSK

LTE Band 4 20MHz (Middle Channel)-16QAM

3 Fow o CCET
-Cur'llur Freq 1.732500000 GHz Canter Freq: 1.732800000 OHz Radio Sed: None
—  Trig- Fres Run Coarns:T.73 MADO Mpt

RAttan: 30 &8
Average Power

18.86 dBm
47.11 % at 0dB

= + Powar Stet CCDF

‘Center Freq 1.732500000 GHz Conter Frag: 1732500000 GHz Radio St None
— Trig: Fres Run Cawnts:6.50 MAD0 Mpt
ow aAen: 30 88

Average Power

17.66 dBm
44.39 % at 0dB

7.10dB 0.001

7.16dB
24.82 dBm

LTE Band 4 20MHz (High Channel)-QPSK LTE Band 4 20MHz (High Channel)-16QAM
Center Freq 1.nuuuouo GHz _ Contar Freg. 1748500000 0¥ Fsdia fod Nona me Center Freq 1.nuououo GHz O stons =

Trig: Fres Run Counts:BS0 k0.0 Mpt
aAen: 30 88

Average Power

18.79 dBm
49.00 % at 0dB

RAttan: 30 &8
Average Power

17.75 dBm
46.21 % at 0dB

86 dB
4.64 dB8
5.44 dB
5.86 dB
6.15dB
6.26 dB 0.001

6.31dB
24.06 dBm

LTE Band 12 10MHz (Low Channel)-QPSK LTE Band 12 10MHz (Low Channel)-16QAM

‘Center Freq 704.000000 MHz Contar Freq. T4 000000 Mz Radio Std: None

Trig: Fres Run Comrms:1.90 M0 Mpt
BAsen: 30 88

Average Power

20.69 dBm
45.45 % at 0dB

265d8
4.61d8

6.00 dB
26,69 dBm

‘Center Freq 704.000000 MHz Conter Frag: T04 000000 Mz Radio Sed: None
Trig: Fres Run Comrts 678 MAD0 Mpt
aigen: 30 8

Average Power

19.94 dBm
44.03 % at 0dB

6.68 dB
26,62 dBm
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LTE Band 12 10MHz (Middle Channel)-QPSK

LTE Band 12 10MHz (Middle Channel)-16QAM

= + Powar Stet CCDF

‘Center Freq 707.500000 MHz

Trig: Fres Run Couns:8 68 MA00 Mpt
BAsen: 30 88

Average Power

20.62 dBm
44.60 % at 0dB

5.76 dB
26.38 dBm

Centar Freg: T07. 500000 Mz Radio St None

3 — .

Centar Freg: T07. 500000 Mz Radio Std None
_,  Trig: Frea Run Counts:108 W00 Mpt
BAman: 30 &8

‘Center Freq 707.500000 MHz

Average Power

19.71 dBm
43.69 % at 0dB

26.60 dBm

, e , T
LTE Band 12 10MHz (High Channel)-QPSK LTE Band 12 10MHz (High Channel)-16QAM

Trig: Fres Run Comrms:T. 78 MA0.0 Mpt
BAsen: 30 88

Average Power

20.57 dBm
44.40 % at 0dB

Canter Frag: 711050020 MHz Radio St None

Canter Frag: 711050020 MHz Radio St None
Trig: Fres Run Counts:810M40.0 Mpt
BAman: 30 &8

Average Power

19.91 dBm
44.65 % at 0dB

6.58 dB
26.49 dBm
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ATTACHMENT C--OCCUPY BANDWIDTH

LTE Band 2
Mode Channel Fri&l:_lir)lcy Modulation ggzﬁﬁzB)W -26dB(I\B/ITI-:]Z(?Width
PSK 1.0987 1.298
18607 1850.70 1(2(3 Y 060 1365
PSK 1.0883 1.248
1.4MHz | 18900 1880.00 1(§Q A Loagh 1.260
PSK 1.0980 1.290
19193 1909.30 ng v 0 1250
PSK 2.6844 2.955
18615 1851.50 1?3QAM 2 6844 2.955
3MHz | 18900 | 1880.00 1?32"2:/' 22222 ;:gi
PSK 2.6877 2.931
19185 1908.50 1(2QAM 2.6698 2.925
PSK 4.5188 4.976
18625 1852.50 1(2QAM 4.5244 5.032
5MHz 18900 1880.00 1(§(P?SA|:,| j:ig 3:221
PSK 4.5057 4.981
19175 1907.50 1(2QAM 45022 4.990
PSK 8.9374 9.771
18650 1855.00 1(2Q ~ DT 9.672
10MHz | 18900 | 1880.00 1?32‘2}:,' :gggi 2;‘?;
PSK 8.9103 9.552
19150 1905.00 1?5QAM 8.9050 9.531
PSK 13.4060 14.858
18675 1857.50 f‘éQ A G 3aTh 14.806
PSK 13.4768 14.754
15MHz 18900 1880.00 1(§Q v e 14.701
PSK 13.4068 14.564
19125 1902.50 1?3QAM 13.3743 14.712
PSK 18.5186 21.396
18700 1860.00 1(2Q v T o 21334
20MHz | 18900 | 1880.00 1?32?:; 12222 21222
PSK 18.4035 21.275
19100 1900.00 1(2QAM 18.3727 21.126
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LTE Band 4
V. e Fr?:\qﬂl:_'ezr)mcy Modulation 99(":«;IHOZB)W -26dB(|\B/IT_Ian)iwidth

PSK 1.0850 1.272

19957 1710.70 1(2QAM 1.0081 1.268

14MHz | 20175 | 1732.50 1?52?;' T =
PSK 1.0909 1.270

20393 1754.30 1(2Q T L .aadl0 1292

PSK 2.6752 2.917

19965 1711.50 1?3QAM 2 6865 2.937

3MHz | 20175 | 173250 1?32% ;:2;;3 izii
PSK 2.6801 2.873

20385 1753.50 féQ ) > 6770 > 81l

PSK 4.5023 5.041

19975 1712.50 1(2QAM 4.4904 4.931

5MHz 20175 1732.50 1(§(P?SA|:,| jﬁiiié ::?)gi
PSK 4.5146 5.035

20375 1752.50 1((?3QAM 44995 4.993

PSK 8.9233 9.722

20000 1715.00 1?3QAM 8.9132 9.347

PSK 8.9195 9.689

10MHz 20175 1732.50 1?3QAM 8.9038 9.581
PSK 8.9114 9.680

20350 1750.00 féQ Y 78] oF 9604

PSK 13.5015 14.734

20025 1717.50 1(2QAM 13.4580 14.845

15MHz | 20175 | 173250 1?52?;' i:zéz ijizg
PSK 13.4433 14.954

20325 NEes0 1?3QAM 13.4497 14.608
PSK 18.5468 21.384

20050 1720.00 1Q6QAM 18.5281 21.361
20MHz | 20175 | 1732.50 1?32?:; 1:2823 ;8:23
PSK 18.3060 20.829

20300 1745.00 1(2Q S TEiB0? 21.041
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LTE Band 12
Mode Channel Fri&l:_lir)lcy Modulation ggzﬁﬁzB)W -26dB(I\B/ITI-:]Z(?Width
PSK 1.0963 1.287
23017 699.70 1(2QAM 1.0949 1.289
1.4MHz | 23095 707.50 fégsAl:A 1;;322 1222
PSK 1.1031 1.286
23173 715.30 1?.@ o L 0aal 1286
PSK 2.6859 2.929
23025 700.50 ]_QGQAM 2.6761 2.929
3MHz | 23095 | 707.50 1?32?; i:iéj 2223
PSK 2.6810 2.947
23165 714.50 1(2QAM 2.6656 2.912
PSK 4.4985 5.029
23035 701.50 1(2QAM 4.5058 4.926
5MHz 23095 707.50 igsAl:,l j:gg;; 3:222
PSK 4.5109 4.998
23155 713.50 1((?3QAM 45326 5.004
PSK 8.8976 9.609
23060 704.00 1Q6QAM 8.8932 9.474
10MHz | 23095 707.50 1?32‘:}; 22‘22 g;g
PSK 8.9514 9.555
23130 711.00 1(2QAM 8.9186 9.560
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Occupy Bandwidth Test Plot

LTE BAND 2 (1.4MHz QPSK-Low CH)

LTE BAND 2 (1.4MHz 16QAM-Low CH)

& Agilent

R T ITraceNiew

Ch Freq 1.8567 GHz Trig Free Trace
Occupied Bandwidth 1 2 3
Clear HWrite
Max Hold
Min Hold
View
#UBK 1

Occupied Bandwidth Oce BH % Pur Blank

1.0987 MH x dB
Transmit Freq Error More
% dB Bandwidth . z 1of2

C:PICTURE.GIF file saved

s Agilent

R T Trace/View

Ch Freq 1.8507 GHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth oce BH % Pur Blank
1.1069 MHz x dB

Transmit Freq Error 3 z More

% dB Bandwidth ) H 1of2

C:PICTURE.GIF file saved

LTE BAND 2 (1.4MHz QPSK-Middle CH)

LTE BAND 2 (1.4MHz 16QAM- Middle CH)

= Agilent

R T IFreq/ChanneI

Ch Freq Trig Free

Occupied Banduid:h I

Center 1.880000000 GHz

1.88 GHz Center Freq

1.86000000 GHz

Start Freq
1.87850808 GHz

StopFreq
1.881566680 GHz

CF Step
300.800000 kHz

Huto Man

Freq Offset
0.00RAERAE Hz

Occupied Bandwidth

. Signal Track
Occ BH Z P:;é On 0F
1.8883 MHz *
Transmit Freq Error Scale Typ_e
% dB Bandwidth 248 Log Lin

C:PICTURE.GIF file saved

2 Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
1.0868 MHz x dB

Transmit Freq Error More

¥ dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (1.4MHz QPSK-High CH)

LTE BAND 2 (1.4MHz 16QAM-High CH)

s Agilent

R T |Freq/thanne|

Ch Freq Trig Free

Decupied Bandwidth _-

Center 1.999300000 GHz

1.9893 GHz Center Freq

1.98936608 GHz

StartFreq
1.907360080 GHz

Stop Freq
191050000 GHz

CF Step
300.6000668 kHz
Auto Man

Freq Offset
0.00800009 Hz

Occupied Bandwidth

. Signal Track
Occ BH % P:; n 0FF
1.9980 MHz *
Transmit Freq Error } Hz Scale Type
% dB Bandwidth 1. Lag Lin

PICTURE.GIF file saved

s Agilent

R T Trace/View

Ch Freq 1.9893 GHz Trig Free Trace

Decupied Bandwidth - 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
1.1030 MHz * dB

Transmit Freq Error More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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LTE BAND 2 (3MHz QPSK-Low CH)

LTE BAND 2 (3MHz 16QAM-Low CH)

Agilent RT IFreq/ChanneI

Ch Freq Trig Free

Decupied Bandwidth _-

1.8517 GHz Center Freq

1.85170680 GHz

StartFreq
1.54670808 GHz

Stop Freq
1.85470688 GHz

CF Step
GAG.BAGAGE kHz
Huto Man

Freq Offset
0.00000000 Hz

Occupied Bandwidth
2.6844 MHz

Transmit Freq Error 615, Scale Type
% dB Bandwidth = Lag Lin

C:PICTURE.GIF file saved

Occ BH ¥ Pur

Signal Track
%x dB o

On

2 Agilent

R T Freq/Channel

Ch Freq Trig Free

Decupied Bandwidth _-

1.8517 GHz Center Freq

1.85170068 GHz

StartFreg
1.84870080 GHz

Stop Freq
1.85470088 GHz

CF Step
BA6.BAERAEA LkHz
Huto Man

Freq Offset
000080000 Hz

Occupied Bandwidth
2.6844 MHz

Transmit Freq Error & Hz Scale Type
% dB Bandwidth 5§ Log Lin

C:PICTURE.GIF file saved

Occ BH £ Pur

Signal Track
® dB Ot

On

LTE BAND 2 (3MHz QPSK-Middle CH)

LTE BAND 2 (3MHz 16QAM- Middle CH)

s Agilent

R T |TraceNiew

Ch Freq 1.88 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3
Center 1.880000000 G

Clear Hrite
Max Hold
Min Hold
View

res BH 38 kHz #+UBH 1
Occupied Bandwidth Blank

2.6875 MHz

Transmit Freq Error More
x dB Bandwidth Lotz

C:PICTURE.GIF file saved

: Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace

Oecupied Bandwidth - 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Blank
2.6862 M

Transmit Freq Error 3616 kHz More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (3MHz QPSK-High CH)

LTE BAND 2 (3MHz 16QAM-High CH)

Agilent

R T ITrace/Uiew

Ch Freq 1.9885 GHz Trig Free Trace

Occupied Bandwidth I 2 3
Center 1.908500000 G

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Pur Blank

2.6877 MHz x dB
Transmit Freq Error More
% dB Bandwidth 1of2

C:PICTURE.GIF file saved

i Agilent

R T Trace/View

Ch Freq 1.9085 GHz Trig Free Trace

Occupied Bandwith I . :

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth oce BH % Pur Blank
2.6698 MHz x dB

Transmit Freq Error 15 More

% dB Bandwidth 1of2

C:PICTURE.GIF file saved
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LTE BAND 2 (5MHz QPSK-Low CH)

LTE BAND 2 (5MHz 16QAM-Low CH)

Agilent RT IFreq/ChanneI

Ch Freq Trig Free

Decupied Bandwidth _-

1.8525 GHz Center Freq

1.85250680 GHz

StartFreq
1.64750808 GHz

Stop Freq
1.85750688 GHz

CF Step
1.Ba6aG6a6 MHz
Huto Man

Freq Offset
0.00000000 Hz

Occupied Bandwidth
45188 MHz

Transmit Freq Error 1 Scale Type
% dB Bandwidth Loy Lin

C:PICTURE.GIF file saved

Occ BH ¥ Pur

Signal Track
%x dB o

On

2 Agilent

R T Trace/View

Ch Freq 1.8525 GHz Trig Free Trace

Occupied Bandwidth - 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
45244 MHz x dB

Transmit Freq Error  -1.3 z More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (5MHz QPSK-Middle CH)

LTE BAND 2 (5MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thanne|

Ch Freq Trig Free

Decupied Bandwidth _-

Center 1.880000000 G

1.88 GHz Center Freq

1.68006808 GHz

StartFreq
1.875666680 GHz

Stop Freq
1.88500608 GHz

CF Step
100006888 MHz
Auto Man

Freq Offset
0.06000000 Hz
.| 1 —

Occupied Bandwidth o

Signal Track
Dff
45327 MHz
Transmit Freq Error -1 Scale Type
% dB Bandwidth Log Lin

C:PICTURE.GIF file saved

: Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace
Oecupied Bandwidth - 1 2 3
Clear Hrite
Max Hold
Min Hold
View
o o e 0 4
Occupied Bandwidth oce BH % Pur Blank
45157 MHz x dB
Transmit Freq Error 5 kHz More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (5MHz QPSK-High CH)

LTE BAND 2 (5MHz 16QAM-High CH)

Agilent

R T ITrace/Uiew

Ch Freq 1.9075 GHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Pur Blank
45057 MHz x dB

Transmit Freq Error -1 More

% dB Bandwidth 1of2

C:PICTURE.GIF file saved

i Agilent

R T Trace/View

Ch Freq 1.9875 GHz Trig Free Trace

Occupied Bandwith I . :

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth oce BH % Pur Blank
45022 M x dB

Transmit Freq Error 11.81¢ More

% dB Bandwidth 1of2

C:PICTURE.GIF file saved
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LTE BAND 2 (10MHz QPSK-Low CH)

LTE BAND 2 (10MHz 16QAM-Low CH)

Agilent

R T I Span

Ch Freq 1.855 GHz Trig Free Span

Occupied Bandwidth I 20.8008660 MHz
Span 20.00000000 MHz

Span Zoom

Full Span

Zero Span

Last Span

Occupied Bandwidth Occ BH % Pur Zone»

8.9374 MH x dB
Transmit Freq Error 54
% dB Bandwidth

C:PICTURE.GIF file saved

= Agilent

R T Trace/View

Ch Freq 1.855 GHz Trig Free Trace

Occupied Bandwidth il 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pwr Blank
8.9207 MHz xidB

Transmit Freq Error More

¥ (B Bandwidth 1of2

C:PICTURE.GIF file saved

LTE BAND 2 (10MHz QPSK-Middle CH)

LTE BAND 2 (10MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thanne|

Ch Freq Trig Free

Decupied Bandwidth _-

Center 1.880000000 G

1.88 GHz Center Freq

1.68006808 GHz

StartFreq
1.670666680 GHz

Stop Freq
1.89000608 GHz

CF Step
W Ge000808 MHz
Auto Man

Freq Offset
0.06000000 Hz

o5 BH 100 kiz .
Occupied Bandwidth o

Signal Track
Dff
8.9071 MHz
Transmit Freq Error 75.3 z Scale Typ_e
% dB Bandwidth Log Lin

C:PICTURE.GIF file saved

: Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace
Oecupied Bandwidth - 1 2 3
Clear Hrite
Max Hold
Min Hold
View
o o e 0 4
Occupied Bandwidth oce BH % Pur Blank
8.9207 MHz x dB
Transmit Freq Error More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (10MHz QPSK-High CH)

LTE BAND 2 (10MHz 16QAM-High CH)

Agilent

R T ITrace/Uiew

Ch Freq 1.905 GHz Trig Free Trace

Occupied Bandich . . :

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Pur Blank
8.9183 MHz x dB

Transmit Freq Error 1 More

% dB Bandwidth 1of2

C:PICTURE.GIF file saved

i Agilent

R T Trace/View

Ch Freq 1.985 GHz Trig Free Trace

Occupied Bandwith I . :

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth oce BH % Pur Blank
8.9050 MHz x dB

Transmit Freq Error More

% dB Bandwidth 1of2

C:PICTURE.GIF file saved

TB-RF-074-1.0




Report No.: TB-FCC173478
Page: 46 of 153

LTE BAND 2 (15MHz QPSK-Low CH)

LTE BAND 2 (15MHz 16QAM-Low CH)

Agilent R T I Amplitude

Ch Freq Trig Free Ref Level

Occupied Bandwidth _- 26.68 dBm

Ref Level 26.00 dBm Attenuation

30.06 JB
Huto Man

Scale/Div
10.88 dB

1.8575 GHz

{ Scale Type
Log Lin

Presel Center

M 3 SUBH 1 Mz —_—
Occupied Bandwidth Occ BH 2 P:é F;T@e@s@?jg‘gg@-’“ﬁg
13.4068 MHz * —

Transmit Freq Error More
1of 3

% dB Bandwidth

C:PICTURE.GIF file saved

2 Agilent

R T Trace/View

Ch Freq 1.8575 GHz Trig Free Trace
Occupied Bandwidth - 1 2 3
Clear Write
Max Hold
Min Hold
View
3 kHz #VBH 1 MHz

Occupied Bandwidth Occ BH % Pur Blank

13.3818 MHz x dB
Transmit Freq Error  -1.346 More
% dB Bandwidth 1 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (15MHz QPSK-Middle CH)

LTE BAND 2 (15MHz 16QAM- Middle CH)

s Agilent

R T |TraceNiew

Ch Freq 1.88 GHz Trig Free Trace
Decupied Bandwidth 1 2 3
Clear Hrite
Max Hold
Min Hold
View

res BH 3 z #YBH 1 MHz
Occupied Bandwidth Blank

13.4768

Transmit Freq Error More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

: Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace
Oecupied Bandwidth - 1 2 3
Clear Hrite
Max Hold
Min Hold
View
; Hz #/BH 1 MHz 0 4
Occupied Bandwidth oce BH % Pur Blank
13.4206 MHz x dB
Transmit Freq Error 517 More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (15MHz QPSK-High CH)

LTE BAND 2 (15MHz 16QAM-High CH)

Agilent R T IFreq/ChanneI

Ch Freq Trig Free

Occupled Bandid:h I

Center 1.982500000 G

1.9625 GHz Center Freq

196250808 GHz

StartFreq
1.88750608 GHz

Stop Freq
1.91756008 GHz

CF Step
3.60000800 MHz
Auta Man

Freq Offset
B.ABRROAAE Hz

#BH 1 MHz
Occupied Bandwidth Occ BH 7 Pwr o gnal Track
13.4868 MHz x dB —
Transmit Freq Error 1 Scale Type
% dB Bancwidth Log Lin

C:PICTURE.GIF file saved

i Agilent

R T Trace/View

Ch Freq 1.9825 GHz Trig Free Trace
Occugled Banduidh I . :
Clear HWrite
Max Hold
Min Hold
View
#/BH 1 MHz

Occupied Bandwidth oce BH % Pur Blank

13.3743 MHz x dB
Transmit Freq Error 315 More
% dB Bandwidth 1of2

C:PICTURE.GIF file saved
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LTE BAND 2 (20MHz QPSK-Low CH)

LTE BAND 2 (20MHz 16QAM-Low CH)

Agilent

R T IFreq/ChanneI

Ch Freq 1.85 GHz Trig Free Center Fre

q

Occupied Bandwidth I 1.86000600 GHz
Center 1.860000000 GHz

StartFreq

1.64000000 GHz

Stop Freq

1.33000688 GHz

CF Step

4.00000680 MHz

Huto Man

Freq Offset
0.00000000 Hz

| ABH :
Occupied Bandwidth Occ BH % Pur OHSig"a' Tragﬁ
18.5186 MHz x dB
Transmit Freq Error 2 568 Scale Type
% dB Bandwidth Lag Lin

C:PICTURE.GIF file saved

2 Agilent

R T Trace/View

Ch Freq 1.86 GHz Trig Free Trace
Occupied Bandwidth - 1 2 3
Clear Write
Max Hold
Min Hold
View
Occ BH ¥ Pwr Blank
® dB
Transmit Freq Error More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (20MHz QPSK-Middle CH)

LTE BAND 2 (20MHz 16QAM- Middle CH)

s Agilent

R T |TraceNiew

Ch Freq 1.88 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3
Clear Hrite
Max Hold
Min Hold
View

tes BH 1 MHz
Occupied Bandwidth Blank

18.5154 MHz

Transmit Freq Error 7.859 More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

: Agilent

R T Trace/View

Ch Freq 1.83 GHz Trig Free Trace
Oecupied Bandwidth - 1 2 3
Clear Hrite
Max Hold
Min Hold
View
3H 1 MHz #/BH 3 MHz o 4
Occupied Bandwidth oce BH % Pur Blank
18.4385 MHz x dB
Transmit Freq Error 3 More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 2 (20MHz QPSK-High CH)

LTE BAND 2 (20MHz 16QAM-High CH)

Agilent

R T ITrace/Uiew

Ch Freq 1.9 GHz Trig Free Trace

Occupied Banduicth . . :

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Pur Blank
18.4835 MHz x dB

Transmit Freq Error More

% dB Bandwidth Lof2

C:PICTURE.GIF file saved

i Agilent

R T Trace/View

Ch Freq 1.9 GHz Trig Free Trace
Occupied Bandwith I . :
Clear HWrite
Max Hold
Min Hold
View
#/BH 3 MHz

Occupied Bandwidth oce BH % Pur Blank

18.3727 MHz x dB
Transmit Freq Error More
% dB Bandwidth 1of2

C:PICTURE.GIF file saved
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Occupy Bandwidth Test Plot

LTE BAND 4 (1.4MHz QPSK-Low CH)

LTE BAND 4 (1.4MHz 16QAM-Low CH)

5 Agilent

R T IFreq/ChanneI

Ch Freq Trig Free

Occupledt Bandsliith |

Center 1.710700000 GH=z

1.7187 GHz Center Freq

171070808 GHz

Start Freq
1.78928808 GHz

StopFreq
1.712260800 GHz

CF Step
| 300.009008 kHz
Auto Man

Freq Offset
A.00066600 Hz

Occupied Bandwidth Occ BH % PHr o, 1onal Track
1.885@ MHz x dB

Transmit Freq Error 3 Scale Type

% dB Bandwidth 1. H Log Lin

C:PICTURE.GIF file saved

oL R T I Trace/View

. |

Ch Freaq 1.7187 GHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank

1.8981 MHz x dB
Transmit Freq Error 1 More
% dB Bandwidth 1.2 z 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (1.4MHz QPSK-Middle CH)

LTE BAND 4 (1.4MHz 16QAM- Middle CH)

% Agilent

R T IFreq/ChanneI

Ch Freq Trig Free

Occupied Bandwidth I

1.7325 GHz Center Freq

1.73250000 GHz

Start Freq
1.731 086008 GHz

StopFreq
1.734660800 GHz

CF Step
{  300.000000 kHz
Huto Man

Freq Offset
0.EB0E6A0E Hz

Occupied Bandwidth Occ BH % PHr o, inal Trag_#
1.8947 MHz % dB

Transmit Freq Error Scale Type

% dB Bandwidth . - Log Lin;

C:PICTURE.GIF file saved

i R T I Trace/View

. |

Ch Freq 1.7325 GHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear HWrite

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Phr Blank

1.8819 MHz x dB
Transmit Freq Error More
% dB Bandwidth 1 of 2

C:PICTURE.GIF file saved

LTE BAND 4 (1.4MHz QPSK-High CH)

LTE BAND 4 (1.4MHz 16QAM-High CH)

i Agilent

R T |Freq/thanne|

Trig Free

Ch Freq 1.7543 GHz

Center Freq

Occupied Bandwidth ] 1.75430008 GHz
Center 1.754300008 GH=z

Start Freq

1.752800800 GHz

Stop Freq

1.755808800 GHz

CF Step

300.006600 kHz

Auto Man

Freq Offset

A 060008008 Hz

2 3 WUBM L _—

Occupied Bandwidth Occ BH % Pur onsmnal Tragfﬁ

1.0909 MHz ® dB
Transmit Freq Error Scale Type
x dB Bandwidth 1. Log Lin

CTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 1.7543 GHz Trig Free Trace

Occupizd Bandwidth - 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
1.8830 MHz ® dB

Transmit Freq Error 1 More

% dB Bandwidth 1 1of 2

C:PICTURE.GIF file saved
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LTE BAND 4 (3MHz QPSK-Low CH)

LTE BAND 4 (3MHz 16QAM-Low CH)

Agilent

R T ITrace/'v'iew

Ch Freq 1.7115 GHz Trig Free Trace

Occupied Bandwidth _- 1 2 3
Center 1.711500000 GHz

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank

2.6752 MHz x dB
Transmit Freq Error  1.744 k More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 1.7115 GHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
2.6865 MHz x dB

Transmit Freq Error  -9§5.95¢ More

% dB Bandwidth Lof 2

C:PICTURE.GIF file saved

LTE BAND 4 (3MHz QPSK-Middle CH)

LTE BAND 4 (3MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel

Ch Freq Trig Free

Occupied Bandwidth _-

Center 1.732500000 G

1.7325 GHz Center Freq

1.73258000 GHz

Start Freq
1.72956800 GHz

Stop Freq
1.73550008 GHz

CF Step
GOR.BAEORE kHz
Auto Man

Freq Offset
000000600 Hz

Occupied Bandwidth o 1onal Trag_f'ﬁ
2.6715 MHz :

Transmit Freq Error 7 Scale Type

% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 1.7325 GHz Trig Free Trace

Occupied Bandwidth - 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
2.6804 MHz x dB

Transmit Freq Error 1.567 kHz More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (3MHz QPSK-High CH)

LTE BAND 4 (3MHz 16QAM-High CH)

Agilent R T IFreq/thanneI

Ch Freq Trig Free

Occuplect Bandlctth |

1.7535 GHz Center Freq

1.75350008 GHz

Start Freq
1.75058808 GHz

Stop Freq
1.756560800 GHz

CF Step
500009008 kHz
Auto Man

Freq Offset
A.00066600 Hz

Occ BH £ Pur

Signal Track
% dB O

Occupied Bandwidth
2.6801 MHz

Transmit Freq Error 1k Scale Type
% dB Bandwidth 3 Log Lin

C:PICTURE.GIF file saved

On

gilent

R T ITraceNiew

Ch Freq 1.7535 GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
2.6728 MHz x dB

Transmit Freq Error More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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LTE BAND 4 (5MHz QPSK-Low CH)

LTE BAND 4 (5MHz 16QAM-Low CH)

Agilent

R T ITrace/'v'iew

Ch Freq 1.7125 GHz Trig Free Trace
Occupied Bandwidth _- 1 2 3

Span 10.0000000@ MHz
Clear Write
Max Hold
Min Hold
) View

34 1 H
Occupied Bandwidth Occ BH % Pur Blank
45023 MHz x dB

Transmit Freq Error More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 1.7125 GHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
4.4994 MHz x dB

Transmit Freq Error 2 59 More

% dB Bandwidth Lof 2

C:PICTURE.GIF file saved

LTE BAND 4 (5MHz QPSK-Middle CH)

LTE BAND 4 (5MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel

Ch Freq Trig Free

Occupied Bandwidth _-

1.7325 GHz Center Freq

1.73258000 GHz

Start Freq
1.72756800 GHz

Stop Freq
1.73750008 GHz

CF Step
| 1.AaaERans MHz
Auto Man

Freq Offset
000000600 Hz

i1

Occupied Bandwidth o 1onal Trag_f'ﬁ
4.4912 MHz :

Transmit Freq Error -1 Scale Type

% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 1.7325 GHz Trig Free Trace

Occupied Bandwidth _- 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
45010 MHz x dB

Transmit Freq Error - ; More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (5MHz QPSK-High CH)

LTE BAND 4 (5MHz 16QAM-High CH)

Agilent R T IFreq/thanneI

Ch Freq Trig Free

Occuplect Bandlctth |

1.7525 GHz Center Freq

1.75250008 GHz

Start Freq
1.74758808 GHz

Stop Freq
1.75756809 GHz

CF Step
109000900 MHz
Auto Man

Freq Offset
A.00066600 Hz

Occ BH £ Pur

Signal Track
% dB O

Occupied Bandwidth
45146 MHz

Transmit Freq Error Scale Typ_e
% ¢<B Bandwidth 5 Log Lin

C:PICTURE.GIF file saved

On

gilent

R T ITraceNiew

Ch Freq 1.7525 GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
4.4995 MHz x dB

Transmit Freq Error  -5.6 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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LTE BAND 4 (10MHz QPSK-Low CH)

LTE BAND 4 (10MHz 16QAM-Low CH)

Agilent

R T I Span

Ch Freq 1.715 GHz Trig Free Span
Occupied Bandwidth _- 26.0066800 MHz
Span 20.0000000@ MHz
Span Zoom
Full Span
Zero Span
) Last Span
34 1 H
Occupied Bandwidth Occ BH % Pur Zone»
8.9233 % dB
Transmit Freq Error  -13
% dB Bandwidth

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 1.715 GHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
8.9132 MHz x dB

Transmit Freq Error  -6.75 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (10MHz QPSK-Middle CH)

LTE BAND 4 (10MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel

Ch Freq Trig Free

Occupied Bandwidth _-

1.7325 GHz Center Freq

1.73258000 GHz

Start Freq
1.72256800 GHz

Stop Freq
1.74250008 GHz

CF Step
2 B0a08aaE MHz
Auto Man

Freq Offset
000000600 Hz

i1

Occupied Bandwidth o 1onal Trag_f'ﬁ
8.9195 MHz :

Transmit Freq Error Scale Type

% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 1.7325 GHz Trig Free Trace

Occupied Bandwidth - 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
8.9038 MHz x dB

Transmit Freq Error 4 Hz More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (10MHz QPSK-High CH)

LTE BAND 4 (10MHz 16QAM-High CH)

Augilent

R T ITraceNiew

Ch Freq 1.75GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3
Center 1.750000000 GHz

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank

8.9114 MHz x dB
Transmit Freq Error ] More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

gilent

R T ITraceNiew

Ch Freq 1.75GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
8.9125 MHz x dB

Transmit Freq Error More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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LTE BAND 4 (15MHz QPSK-Low CH)

LTE BAND 4 (15MHz 16QAM-Low CH)

Agilent R T IFreq/ChanneI

Ch Freq Trig Free

Occupied Bandwidth _-

Center 1.717500000 GHz

1.7175 GHz Center Freq

1717560808 GHz

Start Freq
1.79250000 GHz

StopFreq
1.73258808 GHz

CF Step
| 3.006000000 MHz

Huto Man

Freq Offset

0.69000000 Hz

3 H #UBH 1 MHz _—

Occupied Bandwidth Occ BH % Pur [, Signal Track
13.5015 MHz x dB

Transmit Freq Error 348 Scale Type

% dB Bandwidth Log Lin|

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 1.7175 GHz Trig Free Trace
Occupied Bandwidth 2 3
Clear Write
Max Hold
Min Hold
View
s B Hz #UBH 1 MHz

Occupied Bandwidth Occ BH % Pur Blank

13.4580 MHz x dB
Transmit Freq Error j More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (15MHz QPSK-Middle CH)

LTE BAND 4 (15MHz 16QAM- Middle CH)

i Agilent

R T |Freq/thanne|

Ch Freq 1.7325 GHz Trig Free Center Freq

Occupied Bandwidth _- 1.732500800 GHz
Center 1.732500008 G

Start Freq

1.71756860 GHz

Stop Freq

1.74756000 GHz

CF Step

| 3.00008800 MHz

Auto Man

Freq Offset

000000600 Hz

] 3 z #UBH 1 MHz AH —

P - Signal Track

Occupied Bandwidth _— Ot

13.4227 MHz :
Transmit Freq Error : Scale Typ_e
x dB Bandwidth Log Lin

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 1.7325 GHz Trig Free Trace
Occupied Bandwidth - 1 2 3
Clear Hrite
Max Hold
Min Hold
View
Hz #UBH 1 MHz

Occupied Bandwidth Oce BH % Phr Blank

13.3804 MHz x dB
Transmit Freq Error 41, More
% dB Bandwidth 1 1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (15MHz QPSK-High CH)

LTE BAND 4 (15MHz 16QAM-High CH)

Augilent

R T IFreq/ChanneI

Ch Freaq 1.7475 GHz Trig Free Center Fre
Occupiad Bandwidth ] 1.74750009 GchI
Center 1.747500000 GH=z
Start Freq
1.73250000 GHz
StopFreq
1.7625600809 GHz
CF Step
3.00068800 MHz
Auto Man
Freq Offset
A.00066600 Hz
#UBM 1 MHz _
. . . Signal Track
Occupied Bandwidth Occ BH % Pur o Oft
13.4433 MHz x dB
Transmit Freq Error  -13.464 Scale Type
% dB Bandwidth ' Log Lin

C:PICTURE.GIF file saved

gilent

R T ITraceNiew

Ch Freq 1.7475 GHz Trig Free Trace
Occupled Bandwidth _- 1 2 3
Clear Write
Max Hold
Min Hold
View
#UBKH 1 MHz

Occupied Bandwidth Oce BH % Phr Blank

13.4497 MHz x dB
Transmit Freq Error 5.5 More
% dB Bandwidth ! 1of 2

C:PICTURE.GIF file saved
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LTE BAND 4 (20MHz QPSK-Low CH)

LTE BAND 4 (20MHz 16QAM-Low CH)

Agilent R T ITraceNiew
|

Ch Freq 1.72 GHz Trig Free Trace
Occupied Bandwidth 1 2 3
Clear Write
Max Hold
Min Hold
View

#UBH :
Occupied Bandwidth Occ BH % Pur Blank

18.5468 MHz ® dB

Transmit Freq Error  113.863 More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

Agilent

Ch Freq 1.72 GHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
18.5281 MHz x dB

Transmit Freq Error 1 More

% dB Bandwidth Lof 2

C:PICTURE.GIF file saved

R T ITrace/'v'iew

LTE BAND 4 (20MHz QPSK-Middle CH)

LTE BAND 4 (20MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel
. |

Ch Freq 1.7325 GHz Trig Free Center Freq

Occupied Bandwidth _- 1.732500800 GHz

Center 1732500000 G .

171250808 GHz

Stop Freq
1.75250008 GHz

| CF Step
4. BOEHBEAE MHZ
Auto Man

Freq Offset
000000600 Hz

65 BH 1 MHz 3 MHz 40
Occupied Bandwidth on
18.4894 MHz i

Transmit Freq Error Scale Typ_e
% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

Signal Track
OFf}

i Agilent

Occupied B

1

Ch Freq 1.7325 GHz Trig Free

andc BN

Occupied Bandwidth Occ BH % Pur

18.3060 MHz x d

Transmit Freq Error 1
% dB Bandwidth

Clear Write

R T |TraceNiew

Trace
3

Max Hold
Min Hold
View
Blank

More
1of 2

C:PICTURE.GIF file saved

LTE BAND 4 (20MHz QPSK-High CH)

LTE BAND 4 (20MHz 16QAM-High CH)

Agilent R T I Trace/View

. |

Ch Freaq 1.7325 GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank

18.3060 MHz x dB 15
Transmit Freq Error More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

gilent

Ch Freq 1.745 GHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
18.4802 MHz x dB

Transmit Freq Error 1684 More

% dB Bandwidth ] 1of 2

R T ITraceNiew

C:PICTURE.GIF file saved
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Occupy Bandwidth Test Plot

LTE BAND 12 (1.4MHz QPSK-Low CH)

LTE BAND 12 (1.4MHz 16QAM-Low CH)

5 Agilent

R T ITraceNiew

Ch Freq 6399.7 MHz Trig Free Trace
Occupied Bandwidth 1 2 3
Clear Write
Max Hold
Min Hold
View
kH

Occupied Bandwidth Oce BH % Phr Blank

1.8963 MH x dB
Transmit Freq Error More
% dB Bandwidth 287 MHz 1of 2

C:PICTURE.GIF file saved

it R T IFreq/ChanneI
. |

Ch Freq 6399.7 MHz Trig Free

Occupledt Bandhldth |

Center 699.7000000 MHz

Center Freq
599.708008 MHz

Start Freq
698.208808 MHz

Stop Freq
781.200000 MHz

CF Step
¥ 300.009008 kHz
Auto Man

Freq Offset
A.00066600 Hz

Occupied Bandwidth Occ BH % PHr o, 1onal Track
1.0949 MHz x dB

Transmit Freq Error Scale Type

% dB Bandwidth 1.2 H Log Lin

C:PICTURE.GIF file saved

LTE BAND 12 (1.4MHz QPSK-Middle CH)

LTE BAND 12 (1.4MHz 16QAM- Middle CH)

% Agilent

R T IFreq/ChanneI

Ch Freq Trig Free

Occupied Bandwidth I

Center 707.5000000 MHz

787.5 MHz Center Freq

707.500000 MHz

Start Freq
786.0088008 MHz

StopFreq
769066800 MHz

CF Step
300.000000 kHz
Huto Man

Freq Offset
0.EB0E6A0E Hz

Occupied Bandwidth Occ BH % PHr o, inal Trag_#
1.1889 MHz % dB

Transmit Freq Error 1. Scale Type

% dB Bandwidth 28 Log Lin|

C:PICTURE.GIF file saved

i R T I Trace/View
. ______________________ |
Ch Freq 707.5 MHz Trig Free Trace
Occupied Bandwidth 1 2 3
Clear HWrite
Max Hold
Min Hold
) View
3H
Occupied Bandwidth Occ BH % Phr Blank
1.8985 MHz x dB

Transmit Freq Error - More
% dB Bandwidth 1 of 2

C:PICTURE.GIF file saved

LTE BAND 12 (1.4MHz QPSK-High CH)

LTE BAND 12 (1.4MHz 16QAM-High CH)

i Agilent

R T |TraceNiew

Ch Freq 7153 MHz Trig Free Trace

Occupizd Bandwidth - 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
1.1031 MHz ® dB

Transmit Freq Error More

% dB Bandwidth 1of 2

CTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 7153 MHz Trig Free Trace

Occupizd Bandwidth - 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
1.8880 MHz ® dB

Transmit Freq Error - More

% dB Bandwidth 1 1of 2

C:PICTURE.GIF file saved
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LTE BAND 12 (3MHz QPSK-Low CH)

LTE BAND 12 (3MHz 16QAM-Low CH)

Agilent

R T ITrace/'v'iew

Ch Freq 7005 MHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
2.6859 MHz x dB

Transmit Freq Error 51 More

% dB Bandwidth Lof 2

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 7005 MHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
2.6761 MHz x dB

Transmit Freq Error 39 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (3MHz QPSK-Middle CH)

LTE BAND 12 (3MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel

Ch Freq Trig Free

Occupied Bandwidth _-

Center 707.5000000 M

787.5 MHz Center Freq

787.5600000 MHz

Start Freq
764560800 MHz

Stop Freq
710.508008 MHz

CF Step
GOR.BAEORE kHz
Auto Man

Freq Offset
000000600 Hz

Occupied Bandwidth o 1onal Trag_f'ﬁ
2.6824 MHz :

Transmit Freq Error Scale Type

% dB Bandwidth 1 Log Lin;

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 7875 MHz Trig Free Trace

Occupied Bandwidth - 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
2.6784 MHz x dB

Transmit Freq Error 316 kHz More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (3MHz QPSK-High CH)

LTE BAND 12 (3MHz 16QAM-High CH)

Agilent R T IFreq/thanneI

Ch Freq Trig Free

Occuplect Bandlctth |

714.5 MHz Center Freq

714.500008 MHz

Start Freq
711.508808 MHz

Stop Freq
717.566000 MHz

CF Step
| 600.000900 kHz
Auto Man

Freq Offset
A.00066600 Hz

Occ BH £ Pur

Signal Track
% dB O

Occupied Bandwidth
2.6810 MHz

Transmit Freq Error Scale Typ_e
% dB Bandwidth Log Lin

C:PICTURE.GIF file saved

On

gilent

R T ITraceNiew

Ch Freq 714.5 MHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
2.6656 MHz x dB

Transmit Freq Error ; More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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LTE BAND 12 (5MHz QPSK-Low CH)

LTE BAND 12 (5MHz 16QAM-Low CH)

Agilent R T ITraceNiew
|

Ch Freq 7815 MHz Trig Free Trace

Occupied Bandwidth _- 1 2 3
Center 701.5000000 MHz

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank

4.4985 MHz x dB
Transmit Freq Error 9.23 More
% dB Bandwidth b 1of 2

C:PICTURE.GIF file saved

Agilent

Ch Freq 781.5 Miz
Occupied Bandwidth

Occupied Bandwidth
45058 MHz

Transmit Freq Error 1
% dB Bandwidth

R T ITrace/'v'iew

Trig Free Trace
2 3

Clear Hrite
Max Hold
Min Hold
View

Occ BH % Pwr ‘ Blank
% dB

More
1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (5MHz QPSK-Middle CH)

LTE BAND 12 (5MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel
. |

Ch Freq 7875 MHz Trig Free Center Freq

Occupied Bandwidth ] 707560008 MHz

S p=reeyeee

762.560008 MHz

Stop Freq
712.508008 MHz

CF Step
1. BOEHBEAE MHz
Auto Man

Freq Offset
000000600 Hz

65 BH 108 kHz U H 40
Occupied Bandwidth on
4.4977 MHz i

Transmit Freq Error Scale Typ_e
% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

Signal Track
OFf}

i Agilent

Ch Freq 787.5 MHz
Occupied Bandwidth

Occupied Bandwidth
45048 MHz

Transmit Freq Error
% dB Bandwidth

R T |TraceNiew

Trig Free

I 2

Clear Write

Trace
3

Max Hold
Min Hold
View

Occ BH ¥ Pur ‘ Blank
% dB ¢

More
1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (5MHz QPSK-High CH)

LTE BAND 12 (5MHz 16QAM-High CH)

ool RT [Trace/view
. |

Ch Freq 713.5 MHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank

45109 MHz x dB 48
Transmit Freq Error 1. More
% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

gilent

Ch Freq 713.5 MHz
Occupied Bandwidth

Occupied Bandwidth
45326 MHz

Transmit Freq Error 1 1
% dB Bandwidth

R T ITraceNiew

Trig Free Trace

I .

Clear Hrite
Max Hold
Min Hold
View

Occ BH ¥ Pur ‘ Blank
% dB

More
1 of 2

C:PICTURE.GIF file saved
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LTE BAND 12 (10MHz QPSK-Low CH)

LTE BAND 12 (10MHz 16QAM-Low CH)

Agilent

R T ITrace/'v'iew

Ch Freq 784 MHz Trig Free Trace

Occupied Bandwidth 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
8.8976 MHz x dB

Transmit Freq Error 236 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

Agilent

R T ITrace/'v'iew

Ch Freq 784 MHz Trig Free Trace

Occupied Bandwidth 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Occ BH % Pur Blank
8.8932 MHz x dB

Transmit Freq Error  -2.99 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (10MHz QPSK-Middle CH)

LTE BAND 12 (10MHz 16QAM- Middle CH)

5 Agilent R T |Freq/thannel

Ch Freq Trig Free

Occupied Bandwidth _-

Start 697.5000000 M

787.5 MHz Center Freq

787.560000 MHz

Start Freq
697.560000 MHz

Stop Freq
717.508008 MHz

CF Step
Y 2 BOE0BEaE MHzZ
Auto Man

Freq Offset
000000600 Hz

i1

Occupied Bandwidth o 1onal Trag_f'ﬁ
8.9438 MHz :

Transmit Freq Error 1k Scale Type

% dB Bandwidth Log Lin;

C:PICTURE.GIF file saved

i Agilent

R T |TraceNiew

Ch Freq 7875 MHz Trig Free Trace

Occupied Bandwidth - 1 2 3

Clear Hrite

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
8.9213 x dB

Transmit Freq Error More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved

LTE BAND 12 (10MHz QPSK-High CH)

LTE BAND 12 (10MHz 16QAM-High CH)

Agilent R T IFreq/thanneI

Ch Freq Trig Free

Occuplect Bandlctth |

711 MHz Center Freq

711.000008 MHz

Start Freq
781.008808 MHz

Stop Freq
721.006800 MHz

CF Step
| 200000808 MHZ
Auto Man

Freq Offset
A.00066600 Hz

Occ BH £ Pur

Signal Track
% dB O

Occupied Bandwidth
8.9514 MHz

Transmit Freq Error 14, Scale Typ_e
% ¢<B Bandwidth ; Log Lin

C:PICTURE.GIF file saved

On

gilent

R T ITraceNiew

Ch Freq 711 MHz Trig Free Trace

Occupled Bandwidth _- 1 2 3

Clear Write

Max Hold

Min Hold

View

Occupied Bandwidth Oce BH % Phr Blank
8.9186 MHz x dB

Transmit Freq Error 4.1 More

% dB Bandwidth 1of 2

C:PICTURE.GIF file saved
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ATTACHMENT D--OUT OF BAND EMISSION AT ANTENNA

TERMINALS

30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (1.4MHz RB Size 6& RB Offset 0 QPSK-Low CH)

= Agilent Peak Search
Mkrl 677.5 MHz

Ref 25 dBm Atten 30 dB -41.54 dBm
Meas Tools*

Next Peak

Next Pk Right

5000 MHz

Next Pk Left

M1 S2
S3 FC
AA

1
it A AP A s By ANCAMNAAIA it it | .
TSV SV e N Min Search

Pk-Pk Search

Start 30 MHz Stop 1 GHz l""ﬁ?’;
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts)

Agilent : R . T [Peak search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 2 (1.4MHz RB Size 6& RB Offset 0 QPSK-Middle CH)

Agilent R T

Trace/View

i

Atten Trace
2 3

Clear Hrite
Max Hold
HMin Hold!

View
Blank

More
1of 2

Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 2 (1.4MHz RB

Size 6& RB Offset 0 QPSK-High CH)

R T Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
Hz SUBH 1of2

PICTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1lof2

CTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (1.4MHz RB Size 6& RB Offset 0 16QAM-Low CH)

R T

Agilent

Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
#UBH 300 o &

:PICTURE.GIF file saved

Agilent

Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 2 (1.4MHz RB Size 6& RB Offset 0 16QAM-Middle CH)

Agilent Peak Search

Atten

Meas Tools»
Next Peak
Next Pk Right

565.925000 MHz
-48,41 dBm Next Pk Left
Min Search

Pk-Pk $earch

- More
| 166 kHz JBH - p 100.5 ms (461 lafZ

RBH d to 1kHz when Span > SMHz

Agilent

Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

PICTURE.GIF file saved

LTE BAND 2 (1.4MHz RB Size 6

Agilent R T

Peak Search

Meas Tools»
Next Peak

Next Pk Right

" (500/450000 MHz

-38.83 dBm Next Pk Left

Min Search

Pk-Pk Search

More
SUBH - 1 of 2

CTURE.GIF file saved

& RB Offset 0 16QAM-High CH)
Peak Search

Meas Toolse
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (3MHz RB Size 15& RB Offset 0 QPSK-Low CH)

Agilent

Hz #WBH

ICTURE.GIF file saved

Trace/View

Trace
2 3

Clear Hrite

Max Hold

Min Hold

View

Blank’

More
1of 2

Peak Search

Agilent R T

|

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

ICTURE.GIF file saved

LTE BAND 2 (3MHz RB Size 15& RB Offset 0 QPSK-Middle CH)

Agilent

#UBH °

C:PICTURE.GIF file saved

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk $earch

More
1of 2

Agilent R T [Ppeaksearch

Meas Tools»
Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

LTE BAND 2 (3MHz RB Size 15& RB Offset 0 QPSK-High CH)

%% Agilent

#YBH

R T

ICTURE.GIF file saved

Peak Search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

i Agilent _k Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
1lof2

PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (3MHz RB Size 15

& RB Offset 0 16QAM-Low CH)

Agilent

308.875000 MH=z

-39.85 dBm

#UBK 306

R T

:PICTURE.GIF file saved

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk $earch

More
1of 2

GEE R Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

:PICTURE.GIF file saved

LTE BAND 2 (3MHz RB Size 15& RB Offset 0 16QAM-Middle CH)

Agilent

R T

Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

" 847.225000 MHz

-41.22 dBm

#WBH -

CTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

C:PICTURE.GIF file saved
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 QPSK-Low CH)

Agilent T ['Peak Search

|

Peak Search
Mkrl 25.54 GHz

#Atten 30 dB -29.52 dBm

Atten

Meas Tools» Meas Tools*
Next Peak Next Peak
Next Pk Right Next Pk Right

5.543750000 GHz
Next Pk Left 52 dBm N Next Pk Left
S

AN N AT it A A

Min Search Min Search

Pk-Pk Search Pk-Pk Search

1“1?{3 Start 1 GHz Stop 26.5 GHz

#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

More
lof2

#YBH

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 QPSK-Middle CH)

‘ Peak Search

Agilent R T Peak Search = Agllent
N Mkrl 14.07 GHz

Atten Ref 25 dBm #Atten 30 dB -30.56 dBm
Meas Tools» Meas Tools*
Next Peak Next Peak
Next Pk Right Next Pk Right

4.068750000 GHz
Next Pk Left 56 dBm 3 Next Pk Left
SRS ISR VN ID P, SV WV POV A PV S

Hin Search Min Search
Pk-Pk $earch Pk-Pk Search
ar Stop 1"‘;{3 Start 1 GHz Stop 26.5 GHz M’?’ze

8 kHz a 51 p #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

C:PICTURE.GIF file saved

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 QPSK-High CH)

gilent R T [peak Search . Peak Search
] Mkrl 444 Mkrl 14.39 GHz

Ref 25 dBm #Atten 30 dB -30.82 dBm
Meas Tools Peak Meas Tools*

Next Peak Next Peak
Next Pk Right: Next Pk Right
4.387500000 GHz
Next Pk Left Next Pk Left
. EEEEP:MM At~ 'Q”“W"U\WMMMA stV
Min Search Min Search

Pk-Pk Search Pk-Pk Search

More
1of2

C:PICTURE.GIF file saved

More
lof2

Start 1 GHz Stop 26.5 GHz
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (5MHz RB Size 25

& RB Offset 0 16QAM-Low CH)

= Agllent

H Trace/View

Mkrl 376.8 MHz

Ref 25 dBm #Atten 30 dB -42.62 dBm T
1 2 3
“‘ Clear Write

DI M Max Hold

-13.0

dBm | 376775000 MHz

-42.62 dBm Min Hold

M1 S2

1
S3 FChnt A A A A~ r A AN A g A I A ot AVAAAIIAMA s Sy

AA

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (401 pts)

{ View!

Blank

More
lof2

Agllent ‘

‘ Peak Search
Mkrl 15.54 GHz
-30.82 dBm

Ref 25 dBm #Atten 30 dB

Peak Meas Tools*

Next Peak

Next Pk Right

5.535000000 GHz

2 dBm

’§ Next Pk Left
s M M A PN ANt At r AN

Min Search

Pk-Pk Search

More

Start 1 GHz 10f2

#Res BW 1 MHz

Stop 26.5 GHz
Sweep 255 ms (401 pts)

#VBW 3 MHz

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 16QAM-Middle CH)

Mkrl 582.9 MHz
-40.62 dBm

#Atten 30 dB

582/900000 MHz
-40.62 dBm

T
M1 S2
S3 Fc»&WMMWWW*WWJMW&WMMANMM»‘MW&"wl\—q

AA

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (401 pts)

H Peak Search

Meas Tools*
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
lof2

Peak Search
Mkrl 14.54 GHz

#Atten 30 dB -29.33dBm

Ref 25 dBm

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More

Start 362.5 MHz lof2

#Res BW 1 MHz

Stop 26.5 GHz
ms (401 pts)

#VBW 3 MHz

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 16QAM-High CH)

Agilent
Mkrl 842.4 MHz
-41.06 dBm

Ref 25 dBm
Peak

#Atten 30 dB

-13.0
dBm

842375000 MHz
-41.06 dBm

M1 S2 $
3 FCUrahtarsrevirasnn s At M A AR A A ANt M h i

AA

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz
Sweep 100.5 ms (401 pts)

#VBW 300 kHz

’ Peak Search

Meas Tools*
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
lof2

Peak Search
Mkrl 25.29 GHz

Ref 25 dBm #Atten 30 dB -29.88 dBm
Peak Meas Tools*
Next Peak
Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More

Start 1 GHz Lof2

#Res BW 1 MHz

Stop 26.5 GHz
Sweep 255 ms (401 pts)

#VBW 3 MHz
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 QPSK-Low CH)

Aglert Peak Search Aglient Peak Search
Mkrl 14.20 GHz

Mkrl 616.9 MHz

#Atten 30 dB -40.4 dBm #Atten 30 dB -29.97 dBm
Meas Tools* Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

in |616,850000 MHz 4.196250000 GHz

0.4 dBm Next Pk Left 97 dBm R > Next Pk Left
P g A W A PN M il s

M1 S2 2
S3 FCUMrmm sttt A e Min Search Min Search

AA

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 10f2
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 QPSK-Middle CH)

b
[-%
i
ES

Aglient ’ Peak Search ‘ Peak Search
Mkrl 687.2 MHz

Ref 25 dBm #Atten 30 dB -40.7 dBm

Mkrl 25.93 GHz
Ref 25 dBm #Atten 30 dB -30.17 dBm
Meas Tools* Peak Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right
687.175000 MHz 5.926250000 GHz

-40.7 dBm Next Pk Left 7 dBm

513 Next Pk Left
~mstih /MMMAMAMM‘—M‘V‘“"‘AN,V¢WW" 4

ML S2
S3 FOAW AN AN b o et A wicad | Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 10f2
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 QPSK-High CH)

Peak Search . Peak Search
Mkrl 25.03 GHz

Ref 25 dBm #Atten 30 dB -30.96 dBm

Mkrl 869.1 MHz

Ref 25 dBm #Atten 30 dB -41.22 dBm
Peak Meas Tools*

Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

869050000 MHz

-41.22 dBm Next Pk Left Next Pk Left

Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 1of2

Start 30 MHz Stop 1 GHz 1of2
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 16QAM-Low CH)

= Agllent ‘ Peak Search

’ Peak Search

Mkrl 14.20 GHz

Mkrl 575.6 MHz

Ref 25 dBm #Atten 30 dB -30.16 dBm

Ref 25 dBm #Atten 30 dB -40.72 dBm
Meas Tools* Peak Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

575625000 MHz 4.196250000 GHz

-40.7/2 dBm Next Pk Left 16 dBm Next Pk Left

W\“uwwm_mwwNw?k"""‘“’\/wwwﬂvvwmwwwM

ML S2 >
S3 FOIMnde A A AN AM,FMNWMW,N“.‘»«

AA

Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 10f2

Start 30 MHz Stop 1 GHz 10f2
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts)

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 16QAM-Middle CH)

Aglient H Peak Search Peak Search
Mkrl 580.5 MHz

#Atten 30 dB -40.9 dBm

Mkrl 14.07 GHz
Ref 25 dBm #Atten 30 dB -29.52 dBm

Meas Tools* Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

580,475000 MHz

-40.9 dBm Next Pk Left Next Pk Left

1
'\Slll;;l géMWv~wAW*WW‘W‘H‘Aw/ \MS?”""‘A"—‘“"“"‘""”‘NMWW“MW'

AA

Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 102
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

LTE BAND 2 (10MHz RB Size 50& RB Offset 0 16QAM-High CH)

2 gient Peak Search

‘ Peak Search

Mkrl 25.48 GHz
Ref 25 dBm #Atten 30 dB -29.43 dBm
Meas Tools* Peak Meas Tools*

Mkrl 983.0 MHz
Ref 25 dBm #Atten 30 dB -41.33dBm

Next Peak Next Peak
Next Pk Right Next Pk Right
983025000 MHz .
-41.33 dBm Next Pk Left i < Next Pk Left
- PNl
M1 S2
3 POttt e St S U Min Search Min Search

AA

Pk-Pk Search Pk-Pk Search

More

More Start 1 GHz Stop 26.5 GHz More

a2 #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts)
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 2 (15MHz RB Size 75& RB Offset 0 QPSK-Low CH)

Aglert Peak Search Aglient Peak Search
Mkrl 25.23 GHz

Mkrl 849.7 MHz

#Atten 30 dB -40.61 dBm #Atten 30 dB -29.58 dBm
Meas Tools* Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

849,650000 MHz 5.225000000 GHz
-40.61 dBm Next Pk Left 58 dBm jN Next Pk Left

Mt tp I A AN AT i P AN A
T

ML S2 L
S3 FCirrpitwnmnaAp ottt i heiedsnahy st o) Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 10f2
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (15MHz RB Size 75& RB Offset 0 QPSK-Middle CH)

‘ Peak Search

‘ Peak Search
Mkrl 15.22 GHz

Ref 25 dBm #Atten 30 dB -30.25 dBm
Meas Tools* Peak

Mkrl 662.9 MHz
#Atten 30 dB -41.43 dBm

Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

662925000 MHz 5.216250000 GHz

-41.43 dBm Next Pk Left 5 dBm

Next Pk Left
B v e “'X“'\vwwxm‘,\rvmwwv‘”“’

T
M1 S2
s3 Fc»W*WW‘Wwwmv'wxwwwwwwwwmbfv Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 102
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (15MHz RB Size 75& RB Offset 0 QPSK-High CH)

Peak Search . Peak Search
Mkrl 958.8 MHz Mkrl 25.29 GHz

Ref 25 dBm #Atten 30 dB -30.11 dBm

Ref 25 dBm #Atten 30 dB -41.4dBm

Peak Meas Tools! Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

dbm |958,775000 MHz 5.288750000 GHz

-41.4 dBm Next Pk Left .11 dBm

W; Next Pk Left
e T o R e e i et eV TV T v kot

1

M1 S2
S3 FCA Ayt hartbA Y WM;«,MM#‘V‘N«WW'MAMV\M»M?W Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 1of2

Start 30 MHz Stop 1 GHz 1of2
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

TB-RF-074-1.0



OB

Report No.: TB-FCC173478
Page: 67 of 153

30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (15MHz RB Size 75& RB Offset 0 16QAM-Low CH)

= Agllent

Mkrl 789.0 MHz

Ref 25 dBm #Atten 30 dB -40.98 dBm

‘Marker
don | 789025000 MHz
.98 dBm
ML S2 §
s3 FCﬂv-LAJ“AN.VFVWMAAM“WMW\»W”‘\MMM“' At |

AA

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts)

Peak Search

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

Agllent ‘
Mkrl 25.29 GHz

‘ Peak Search

Ref 25 dBm #Atten 30 dB -29.84 dBm
Peak Meas Tools*

Next Peak

Next Pk Right
5.288750000 GHz
9.84 dBm

j Next Pk Left
Wi AL LM AT it~y A AV

Min Search

Pk-Pk Search

More
lof2

Start 1 GHz Stop 26.5 GHz

#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (15MHz RB Size 75& RB Offset 0 16QAM-Middle CH)

Mkrl 786.6 MHz
#Atten 30 dB -40.76 dBm

Marker————F—

-13.0

dem | 786/600000 MHz
76 dBm

T

M1 S2
S3 FC
AA

Ao N ANAAN A AN A A NAN NN 73/ \M.J.uxm, A A

‘ Peak Search

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Peak Search
Mkrl 25.29 GHz
Ref 25 dBm #Atten 30 dB -30.15dBm
Meas Tools*

Next Peak

Next Pk Right

5.288750000 GHz

Next Pk Left
O o Vet I ¥ Vo o S0 | e ae ke

Min Search

Pk-Pk Search

Start 30 MHz Stop 1 GHz M’?’ze Start 1 GHz Stop 26.5 GHz M’?’ze
#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
LTE BAND 2 (15MHz RB Size 75& RB Offset 0 16QAM-High CH)
agleat ’ Peak Search Peak Search
Mkrl 582.9 MHz Mkrl 25.61 GHz
Ref 25 dBm #Atten 30 dB -40.97 dBm Ref 25 dBm #Atten 30 dB -29.83 dBm
Peak Meas Tools* Peak Meas Tools*
Next Peak Next Peak
Next Pk Right Next Pk Right

-13.0

dem |582/900000 MHz
-40.97 dBm

M1 S2 §,
S3 FOMAM A AN IMAMEAIA AN AN Wt AT A At A A

AA

Start 30 MHz Stop 1 GHz

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts)

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

5.607500000 GHz
Next Pk Left

9.83 dBm

+
Nttty N Lo AT ‘,mw\w.wwwxww@v

Min Search

Pk-Pk Search

More

Start 1 GHz Stop 26.5 GHz Lof2

#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 2 (20MHz RB Size 100& RB Offset 0 QPSK-Low CH)

Aglert Peak Search Aglient Peak Search
Mkrl 7.44 GHz

Mkrl 604.7 MHz

#Atten 30 dB -40.59 dBm #Atten 30 dB -30.48 dBm
Meas Tools* Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

725000 MHz
59 dBm Next Pk Left

1

Next Pk Left

S3 O N A AN AN s AV A A Mt N Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 10f2
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (20MHz RB Size 100& RB Offset 0 QPSK-Middle CH)

b
[-%
i
ES

‘ Peak Search

P
e
i
ES

‘ Peak Search
Mkrl 15.22 GHz

Ref 25 dBm #Atten 30 dB -30.67 dBm
Meas Tools* Peak Meas Tools*

Mkrl 806.0 MHz
#Atten 30 dB -41.55 dBm

Next Peak Next Peak

Next Pk Right Next Pk Right
806.000000 MHz

-41.55 dBm Next Pk Left Next Pk Left

ML S2 5
s3 FCWWM,_(},W\M&J«"W"“*‘V"\""“*N%)r*\VMMN«m«"'wM?’%ﬂ"‘«"“\,-AMW Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 102
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 2 (20MHz RB Size 100& RB Offset 0 QPSK-High CH)

Peak Search . Peak Search
Mkrl 14.32 GHz

Ref 25 dBm #Atten 30 dB -30.4 dBm

Mkrl 556.2 MHz

Ref 25 dBm #Atten 30 dB -41.28 dBm
Peak Meas Tools*

Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

556,225000 MHz 4.323750000 GHz

-41.28 dBm Next Pk Left 3)94 dBm Next Pk Left

/ '\,VM"MNW—M&M‘MVMM«<A'w/\,p(m)wr/\"

M1 S2
S3 FCp=
AA

1
. ) feromal e . i
A AL At N A Bl AN A A AN A A i A Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 1of2

Start 30 MHz Stop 1 GHz 1of2
#Res BW 100 kHz #VBW 300 kHz ~ Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 2 (20MHz RB Size 10

0& RB Offset 0 16QAM-Low CH)

= Agllent ‘ Peak Search

Mkrl 580.5 MHz

Ref 25 dBm #Atten 30 dB -40.31 dBm

Meas Tools*

Next Peak

Next Pk Right

Marker—————F—————————

-13.0
aem |580,475000 MHz
-40.31 dBm Next Pk Left
M1 S2
P U UV e 7 hiiecs SeleMhaiduiarlisden)  |\lin Search

AA

Pk-Pk Search

More

Start 30 MHz 102

#Res BW 100 kHz

Stop 1 GHz
Sweep 100.5 ms (401 pts)

#VBW 300 kHz

’ Peak Search

Mkrl 14.39 GHz

#Atten 30 dB -29.89 dBm

Meas Tools*
Next Peak

Next Pk Right

4.387500000 GHz

.89 dBm

Next Pk Left
i N L LT P M"Mww~ﬂwfwmwwﬁ"” "~

Min Search

Pk-Pk Search

More

Start 1 GHz 10f2

#Res BW 1 MHz

Stop 26.5 GHz
Sweep 255 ms (401 pts)

#VBW 3 MHz

LTE BAND 2 (20MHz RB Size 100& RB Offset 0 16QAM-Middle CH)

H Peak Search
Mkrl 818.1 MHz
-40.91 dBm

#Atten 30 dB
Meas Tools*

Next Peak

Next Pk Right

Marker————F—

-13.0
dem | 818125000 MHz
Next Pk Left
1
S3 FORMash WVMM~,»\,WW\AAMWMM\,WW%«W,MMA Min Search

AA

Pk-Pk Search

More

Start 30 MHz 102

#Res BW 100 kHz

Stop 1 GHz
Sweep 100.5 ms (401 pts)

#VBW 300 kHz

Peak Search
Mkrl 13.43 GHz
#Atten 30 dB -31.07 dBm

Meas Tools*
Next Peak

Next Pk Right

3.431250000 GHz

07 dBm Next Pk Left
Mo

1
M'vmw«wvg"“ NN A A A A

Min Search

Pk-Pk Search

More

Start 1 GHz 10f2

#Res BW 1 MHz

Stop 26.5 GHz
Sweep 255 ms (401 pts)

#VBW 3 MHz

LTE BAND 2 (20MHz RB Size 100& RB Offset 0 16QAM-High CH)

agleat ’ Peak Search
Mkrl 476.2 MHz

-41.2dBm

Ref 25 dBm #Atten 30 dB

Peak Meas Tools*

Next Peak

Next Pk Right

-13.0
dBm

476,200000 MHz

-41.2 dBm Next Pk Left

M1 S2 Mé
s3 FC"ANQMMWW\,—WN"'\ (AR LA At ik~

AA

Min Search

Pk-Pk Search

More

Start 30 MHz 1of2

#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz  Sweep 100.5 ms (401 pts)

Peak Search
Mkrl 14.45 GHz
Ref 25 dBm -30.1dBm

Peak

#Atten 30 dB
Meas Tools*

Next Peak

Next Pk Right

4.451250000 GHz
Next Pk Left

rsar AT

30,1 dBm
\‘w

Min Search

Pk-Pk Search

More

Start 1 GHz lof2

#Res BW 1 MHz

Stop 26.5 GHz

#VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 4 (1.4MHz RB Size 6& RB Offset 0 QPSK-Low CH)

Aglient Peak Search Aglient Peak Search
Mkrl 25.895 GHz

Mkrl 524.7 MHz

Ref 25 dBm #Atten 30 dB -40.28 dBm #Atten 30 dB -29.4dBm

Peak Meas Tools* Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

dom | 524700000 MHz 5.895000000 GHz .

-40.28 dBm Next Pk Left 2&4 dB,an oy . na Next Pk Left
_— M PN N A VNI N W

ML 52 SV ‘,wx‘» WYL VS
s3 FCN*MM,AM,,\,A,M\AM - AN i M) Pa AL 4 Min Search

AA

Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 27 GHz 102

Start 30 MHz Stop 1 GHz 1of2
#Res BW 100 kHz #VBW 300 kHz Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 260 ms (401 pts)

b
[-%
i
ES

Aglient ’ Peak Search ‘ Peak Search
Mkrl 575.6 MHz

Ref 25 dBm #Atten 30 dB -40.36 dBm

Mkrl 13.37 GHz
Ref 25 dBm #Atten 30 dB -29.93 dBm
Meas Tools* Peak Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

3.367500000 GHz

/?m%m,,mwﬁ D A e il

575625000 MHz

-40.36 dBm Next Pk Left Next Pk Left

M1 S2

S3 FCH~
AA

T
" A Mo g AN mﬁwWWMAMMW A . .
it i M s Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 102

Start 30 MHz Stop 1 GHz 10f2
#Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 4 (1.4MHz RB Size 6& RB Offset 0 QPSK-High CH)

Peak Search . Peak Search
Mkrl 15.15 GHz

Ref 25 dBm #Atten 30 dB -29.97 dBm

Mkrl 840.0 MHz

Ref 25 dBm #Atten 30 dB -42.67 dBm

Peak Meas ToolsH Meas Tools*

Next Peak Next Peak

Next Pk Right Next Pk Right

839,950000 MHz 5.152500000 GHz .
-42.67 dBm Next Pk Left w%g? dBm R SN P Next Pk Left

D P T g aated
1

SUSUR SV RV SEORG VRPRI: V) S Min Search Min Search

Pk-Pk Search Pk-Pk Search

More

More
Start 1 GHz Stop 26.5 GHz 1of2

Start 30 MHz Stop 1 GHz 10f2
#Res BW 100 kHz #VBW 100 kHz Sweep 125 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (1.4MHz RB Size 6& RB Offset 0 16QAM-Low CH)

= Agllent

Mkrl 781.8 MHz

Ref 25 dBm #Atten 30 dB -39.5dBm

781750000 MHz
-39.5dBm

4

M1 S2
S3 FC
AA

AM/’\V’\AMA_MVVMVM‘W‘V’NMMANWW"~MW/A~A-MM o~y

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

Peak Search

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

Agllent ‘
Mkrl 14.975 GHz

‘ Peak Search

Ref 25 dBm #Atten 30 dB -29.97 dBm

Peak Meas Tools*

Next Peak

Next Pk Right

4.975000000 GHz
&- 97d % WWV_N\/‘“'*QV\WMW‘VWV‘\»M 4

MMy Y

Next Pk Left

Min Search

Pk-Pk Search

More

Start 1 GHz 10f2

#Res BW 1 MHz

Stop 27 GHz
Sweep 260 ms (401 pts)

#VBW 3 MHz

LTE BAND 4 (1.4MHz RB Size 6& RB Offset 0 16QAM-Middle CH)

Mkrl 970.9 MHz
-39.68 dBm

#Atten 30 dB

970900000 MHz
-39.68 dBm

1
S(Z;.»\,NM/MM,,M,, WANARAAMAALAANNNA AN AN AN AR AN AN 2/"

AA

Peak Search

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Peak Search
Mkrl 13.62 GHz
-29.9dBm

Ref 25 dBm #Atten 30 dB

Meas Tools*
Next Peak

Next Pk Right

3.622500000 GHz

9 dBm o Next Pk Left

A ey N i SN PR WY SOV LSl

Min Search

Pk-Pk Search

Start 30 MHz Stop 1 GHz M’?’ze Start 1 GHz Stop 26.5 GHz M’?’ze

#Res BW 100 kHz #VBW 300 kHz  Sweep 100.5 ms (401 pts) #Res BW 1 MHz #VBW 3 MHz Sweep 255 ms (401 pts)

LTE BAND 4 (1.4MHz RB Size 6& RB Offset 0 16QAM-High CH)
Agilent
Peak Search Peak Search
Mkrl 556.2 MHz Mkrl 14.26 GHz

Ref 25 dBm #Atten 30 dB -40.44 dBm Ref 25 dBm #Atten 30 dB -30.23 dBm
Meas Tools* Peak Meas Tools*
Next Peak Next Peak
Next Pk Right Next Pk Right

556/225000 MHz
A4 dBm

T

M1 S2

S3 Fc.’meAw«AWM/vW‘J'W\ M«Akuvxgwmm\,,w\.ww\mﬁvvm.w e

AA

Start 30 MHz
#Res BW 100 kHz

Stop 1 GHz

#VBW 300 kHz ~ Sweep 100.5 ms (401 pts)

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

4.260000000 GHz
Next Pk Left

.23 dBm

N A e a A A

PN,y Mt s A A A

Min Search

Pk-Pk Search

More

Start 1 GHz Lof2

#Res BW 1 MHz

Stop 26.5 GHz

#VBW 3 MHz Sweep 255 ms (401 pts)
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (3MHz RB Size 15& RB Offset 0 QPSK-Low CH)

Peak Search

Agilent R T

|

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
WEH laig

ICTURE.GIF file saved

Agilent R T

Peak Search

|

Meas Tools»
Next Peak
Next Pk Right

625000000 GHz
1.24 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

ICTURE.GIF file saved

LTE BAND 4 (3MHz RB Size 15& RB Offset 0 QPSK-Middle CH)

Agilent R T [paak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
#UBM lafZ

C:PICTURE.GIF file saved

Agilent R T [Ppeaksearch

Meas Tools»
Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

LTE BAND 4 (3MHz RB Size 15& RB Offset 0 QPSK-High CH)

% Agilent R T [peak search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
SUBH lof2

ICTURE.GIF file saved

# Agilent __E Peak Search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
1of2

PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (3MHz RB Size 15

& RB Offset 0 16QAM-Low CH)

dgient R T [Ppeak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
#UBH 300 o &

:PICTURE.GIF file saved

Agilent R Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 4 (3MHz RB Size 15& RB Offset 0 16QAM-Middle CH)

Agilent R T [peakSearch

Atten
Meas Tools»
Next Peak
Next Pk Right
231.275000 MHz
-41,38 dBm Next Pk Left
n
i Hin Search

Pk-Pk $earch

- More
khz JBH 308 Sweep 108.5 ms (401 lafZ

ICTURE.GIF file saved

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 4 (3MHz RB Size 15& RB Offset 0 16QAM-High CH)

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
SUBH - 1 of 2

CTURE.GIF file saved

Agilent R T [ peak Search
A B

Meas Toolse
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (5MHz RB Size 25& RB Offset 0 QPSK-Low CH)

Agilent

" 430125000 MH=

-4B87 dBm

Hz #WBH

ICTURE.GIF file saved

Peak Search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Agilent R T

Peak Search

|

Meas Tools»
Next Peak
Next Pk Right

877500000 GHz
726,96 dBm. Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

LTE BAND 4 (5MHz RB Size 25& RB Offset 0 QPSK-Middle CH)

Agilent

R T

Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

Autent R T [Ppeak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 4 (5MHz RB Size 25& RB Offset 0 QPSK-High CH)

#WBH

R T

ICTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of2

“ Agilent R T [Ppeak search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
VE ms (401 laie

C:PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (5MHz RB Size 25

& RB Offset 0 16QAM-Low CH)

R T

Peak Search

Meas Tools»

Agilent

Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
SUBH 308 lafZ

:PICTURE.GIF file saved

Agilent

Peak Search

Meas Tools»
Next Peak
Next Pk Right

400000000 GHz
=282 Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

:PICTURE.GIF file saved

LTE BAND 4 (5MHz RB Size 25& RB Offset 0 16QAM-Middle CH)

Agilent R T

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Agilent

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Peak Search

Meas Tools»
Next Peak

Next Pk Right
Marker £

607.150000 MH=z
-40,12 dBm

-13.8

Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

PICTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

C:PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (10MHz RB Size 5

0& RB Offset 0 QPSK-Low CH)

Agilent

R T

Peak Search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
B laig

ICTURE.GIF file saved

Agilent

Peak Search

i

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

:PICTURE.GIF file saved

LTE BAND 4 (10MHz RB Size 50

Agllent R T IM
Meas Tools»
Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Agilent

& RB Offset 0 QPSK-Middle CH)
Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 4 (10MHz RB Size 50& RB Offset 0 QPSK-High CH)

R T lpeaksearch
Meas Tools
Next Peak
Next Pk Right
Next Pk Left

Min Search

Pk-Pk Search

More
+WBH Lof2

ICTURE.GIF file saved

25 Agilent

Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
E ms (461 1of2

C:PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (10MHz RB Size 50& RB Offset 0 16QAM-Low CH)

Agilent R T

#UBK 306

:PICTURE.GIF file saved

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk $earch

More
1of 2

Agilent R T [peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
y 1of 2

:PICTURE.GIF file saved

LTE BAND 4 (10MHz RB Size 50& RB Offset 0 16QAM-Middle CH)

Agilent R T

Atten

W 166 kHz #UBH 300 b nl me 1

ICTURE.GIF file saved

Trace/View

Trace
2 3

Clear Hrite
Max Hold
HMin Hold!

View
Blank

More
1of 2

Agilent R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
y 1of 2

PICTURE.GIF file saved

LTE BAND 4 (10MHz RB Size 50& RB Offset 0 16QAM-High CH)

Agilent R T

" |878/750000 MHz

#WBH -

CTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

C:PICTURE.GIF file saved
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 4 (15MHz RB Size 75& RB Offset 0 QPSK-Low CH)

Agilent R T

|

Peak Search Agilent R Peak Search

|

Meas Tools» Meas Tools»
Next Peak Next Peak
Next Pk Right Next Pk Right
597450000 MHz
-399 dBm Next Pk Left Next Pk Left
Min Search Min Search
Pk-Pk Search Pk-Pk Search
More More
WEH laig laig

ICTURE.GIF file saved ICTURE.GIF file saved

LTE BAND 4 (15MHz RB Size 75& RB Offset 0 QPSK-Middle CH)

Agilent R T [peak Search Agilent R T [poakSearch

Meas Tools» Meas Tools»
Next Peak Next Peak
Next Pk Right Next Pk Right
Next Pk Left Next Pk Left,
Min Search Min Search
Pk-Pk Search Pk-Pk Search
More More

1aof2 1aof2

PICTURE.GIF file saved

LTE BAND 4 (15MHz RB Size 75& RB Offset 0 QPSK-High CH)

g Ailent R T [peak search g Ailent R T [peaksearch

Meas Tools Meas Tools

Next Peak Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left

HMin Search Min Search

Pk-Pk Search Pk-Pk Search

More More:

#UBH lof2 1of 2

URE.GIF file saved URE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (15MHz RB Size 75& RB Offset 0 16QAM-Low CH)

Agilent R T [peakSearch

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
SUBH 308 lafZ

:PICTURE.GIF file saved

Agilent R T [paak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 4 (15MHz RB Size 75& RB Offset 0 16QAM-Middle CH)

dgient R T [Ppeak Search

Meas Tools»
Next Peak
Next Pk Right

| 772.050000 MHz
-40/17 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

dafent R T [Ppeak search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
SUBH - 1 of 2

CTURE.GIF file saved

Agilent R T [ peak Search

Meas Toolse
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 QPSK-Low CH)

Agilent R T

Peak Search Peak Search

Agilent R T

i
i

Meas Tools» Meas Tools»

Next Peak Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left

HMin Search Min Search

Pk-Pk Search Pk-Pk Search

More More

- . N lof2 ! . lof2

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 QPSK-Middle CH)

Agilent R T [poak Search Agilent R Peak Search

Atten

Meas Tools» Meas Tools»
Next Peak Next Peak
Next Pk Right Next Pk Right

779.325000 MHz
-39.9 dBm Next Pk Left Next Pk Left
Hin Search Min Search
Pk-Pk $earch Pk-Pk Search
More More
1of 2 1of 2

PICTURE.GIF file saved

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 QPSK-High CH)

g alent R T [peaksearch g Ailent R Peak Search

Meas Tools Meas Tools

Next Peak Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left

Min Search Min Search

Pk-Pk Search Pk-Pk Search

More: More:

#UEH lof2 1of 2

ICTURE.GIF file saved URE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 16QAM-Low CH)

Agilent

R T

#WBL 300

:PICTURE.GIF file saved

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Agilent R T [Ppaak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 16QAM-Middle CH)

Agilent

Atten

573.200000 MH=z

-40.32 dBm

kHz

STATEBS2.STA file saved

JBH 300 b nl me 1

Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
1of 2

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 4 (20MHz RB Size 100& RB Offset 0 16QAM-High CH)

Agilent

#UBH :

Peak Search

i

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved

Agilent R T [ peak Search

Meas Toolse
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz 1GHz-26.5GHz
LTE BAND 12 (1.4MHz RB Size 6& RB Offset 0 QPSK-Low CH)
Agilent : R T Im Agilent R T Im

Meas Tools»
Next Peak
Next Pk Right

454375000 MHz
-41.23 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

1 #YBH 300 : 1

ICTURE.GIF file saved

1 GH

:PICTURE.GIF file saved

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

LTE BAND 12 (1.4MHz RB Size 6& RB Offset 0 QPSK-Middle CH)

Agilent B Peak Search

Atten
Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
1of 2

Agilent

PICTURE.GIF file saved

E Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

LTE BAND 12 (1.4MHz RB Size

6& RB Offset 0 QPSK-High CH)

# Agilent R T [Ppeak search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of2

Sweep 1

K #WBH
ICTURE.GIF file saved

25 Agilent

URE.GIF file saved

R T Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of2
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (1.4MHz RB Size 6& RB Offset 0 16QAM-Low CH)

Agilent

1 #UBH 300 0
:PICTURE.GIF file saved

T_[Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk $earch

More
1of 2

GEE R Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

:PICTURE.GIF file saved

LTE BAND 12 (1.4MHz RB Size 6& RB Offset 0 16QAM-Middle CH)

Agilent

Atten

b nl

R T [peakSearch

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
1of 2

1 — ]

Agilent R Peak Search

Meas Tools»
Next Peak
Next Pk Right
’|2.785000000 GHz
39.89 dBm Next Pk Left
Min Search

Pk-Pk $earch

More
1of 2

PICTURE.GIF file saved

LTE BAND 12 (1.4MHz RB Size 6& RB Offset 0 16QAM-High CH)

1 #UBH - nl

CTURE.GIF file saved

Peak Search

i

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Hin Search

Pk-Pk Search

More
1 of 2

1 —

Agilent R T [ peak Search

Meas Toolse
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz 1GHz-26.5GHz

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 QPSK-Low CH)

Agilent R T

|

Peak Search Agilent R Peak Search

|

Meas Tools» Meas Tools»

Next Peak Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left,

HMin Search Min Search

Pk-Pk Search Pk-Pk Search

More More

WUBH Laof 2 1af 2

ICTURE.GIF file saved ICTURE.GIF file saved

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 QPSK-Middle CH)

Agilent . R Peak Search Agilent R Peak Search
dB 4 £ o " 4B '

Atten

Meas Tools» Meas Tools»
Next Peak Next Peak
Next Pk Right Next Pk Right

214300000 MHz
-40@.48 dBm Next Pk Left| Next Pk Left,
Hin Search Min Search
Pk-Pk $earch Pk-Pk Search
More More
1of 2 1of 2

PICTURE.GIF file saved

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 QPSK-High CH)

g Ailent R T [peak search g alent R T [peaksearch

Meas Tools Meas Tools

Next Peak Next Peak

Next Pk Right Next Pk Right

Next Pk Left Next Pk Left

HMin Search Min Search

Pk-Pk Search Pk-Pk Search

More More:

#UBH lof2 1of2

URE.GIF file saved URE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 16QAM-Low CH)

Agilent R T [peakSearch
Atten 36 dB :

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
SUBH 308 lafZ

:PICTURE.GIF file saved

Agilent R T [Ppaak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 16QAM-Middle CH)

Agilent R T [peakSearch

Atten

Meas Tools»
Next Peak
Next Pk Right

401.025000 MHz
-48,96 dBm Next Pk Left
Min Search

Pk-Pk $earch

- More
khz JBH 308 Sweep 108.5 ms (401 lafZ

ICTURE.GIF file saved

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 12 (3MHz RB Size 15& RB Offset 0 16QAM-High CH)

Peak Search

Meas Tools»
Next Peak

Next Pk Right

328,275000 MHz
-41.83 dBm Next Pk Left

Hin Search
Pk-Pk Search
More

WUBM - 1of2

CTURE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

C:PICTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (5MHz RB Size 2

5& RB Offset 0 QPSK-Low CH)

R T

4% Agilent

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

CTURE.GIF file saved

4% Agilent

Peak Search

Meas Tools»
Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

LTE BAND 12 (5MHz RB Size 25

& RB Offset 0 QPSK-Middle CH)

25 Agilent

Peak Search

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

W 200 kHz [ n

16

C:PICTURE.GIF file saved

2 Agilent

Peak Search

Atten
Meas Tools»
Next Peak
Markep| ||| ] ] ] Next Pk Right
25.798750000 GHz
-29.37 dBm Next Pk Left
Min Search

Pk-Pk Search

More
1 of 2

ICTURE.GIF file saved

LTE BAND 12 (5MHz RB Size 2

% Agilent T [ peak Search
Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
lof2

CTURE.GIF

e saved

5& RB Offset 0 QPSK-High CH)

25 Agilent

Peak Search

Meas Tools»

Next Peak

Next Pk Right

2.81250000@ GHz
3 Next Pk Left

@36 dBm
Min Search

Pk-Pk Search

More
1of2

GIF

e saved

TB-RF-074-1.0




Report No.: TB-FCC173478
Page: 87 of 153

30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (5MHz RB Size 25& RB Offset 0 16QAM-Low CH)

Agilent R T [peakSearch

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
SUBH 308 lafZ

:PICTURE.GIF file saved

Agilent R T [Ppaak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

:PICTURE.GIF file saved

LTE BAND 12 (5MHz RB Size 25& RB Offset 0 16QAM-Middle CH)

Agilent R T [peakSearch

Atten

Meas Tools»
Next Peak
Next Pk Right

413.150000 MHz
-41.5 dBm Next Pk Left
Min Search

Pk-Pk $earch

- More
khz JBH 308 Sweep 108.5 ms (401 lafZ

ICTURE.GIF file saved

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

PICTURE.GIF file saved

LTE BAND 12 (5MHz RB Size 25& RB Offset 0 16QAM-High CH)

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
SUBH - 1 of 2

CTURE.GIF file saved

Agilent R T_[peak search

Meas Tools»
Next Peak

Next Pk Right

’|25.543750000 GHZ
-30.31 dBm F Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (10MHz RB Size 50& RB Offset 0 QPSK-Low CH)

Agilent

#YBH

ICTURE.GIF file saved

Peak Search

|

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

Agilent

:PICTURE.GIF file saved

Peak Search

Wj

Meas Tools»

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
1of 2

LTE BAND 12 (10MHz RB Size 50& RB Offset 0 QPSK-Middle CH)

Agilent

Atten

265.225000 MHz
-42.37 dBm

1

R

Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Hin Search

Pk-Pk $earch

More
1of 2

Agilent

PICTURE.GIF file saved

R T_| Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left,
Min Search

Pk-Pk $earch

More
1of 2

LTE BAND 12 (10MHz RB Size 50& RB Offset 0 QPSK-High CH)

#YBH

R T

URE.GIF file saved

Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
HMin Search

Pk-Pk Search

More
lof2

25 Agilent

URE.GIF file saved

R T Peak Search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of2
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30MHz-1GHz

1GHz-26.5GHz

LTE BAND 12 (10MHz RB Size 5

0& RB Offset 0 16QAM-Low CH)

dgient R T [Ppeak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
#UBH 300 o &

:PICTURE.GIF file saved

GEE _7 Peak Search

Meas Tools»

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

:PICTURE.GIF file saved

LTE BAND 12 (10MHz RB Size 50& RB Offset 0 16QAM-Middle CH)

dgient R T [Ppeak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

GEE R Peak Search

Meas Tools»
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
1of 2

dafent R T [Ppeak search

Meas Tools
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

More
SUBH - 1 of 2

CTURE.GIF file saved

Agilent R T _[peak search

Meas Tools»
Next Peak

Next Pk Right

' | 25.862500000 GHz

-30.09 dBm Next Pk Left

Min Search

Pk-Pk Search

More
1 of 2

CTURE.GIF file saved
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ATTACHMENT E--BAND EDGE TEST

Low Channel High Channel

LTE BAND 2 (1.4MHz RB Size 1& RB Offset 0 QPSK)

W it Spectnam Ansbyes - Spsricen Dmaricn
8 L 0 M, v T
Marker 1 —-Hz Canter Freq: 2441000000 GHz Radio S1d: None Center Freq: 2.441000000 GHz Radia 5td: None
= > Trig: Free Run AvglHold:=212 o Trig: Free Run AvglHold:=212

IFGain:Low SAtten: 28 08 Radio Device: BTS W Gain:Lew sAnen: 28 d5 Radio Device: BTS

Ref Offget & dB Ref Offget & dB
Ref 35.00 dBm 15 dE Ref 35.00 dBm

AR

Start 1.84 GHz

Freq |REW |Frequency | Amplitude Spur | Range | Amplitude
z n 1 1 5 ) dBm

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2

Waindow  SAten: 28 d8 Radio Device: BTS

Center Freq: 2.441000000 GHz Radia Std: None Marker 1 — Hz
Trig: Free Run AvglHold:>22

WGaindow  SAten: 28 48 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz Stop 1.921 GHz Start 1.84 GHz Stop 1.921 GHz

Spur | Range | Start Freq Freq
7 -

Spur | Range | Start Freq |REW | Frequency | Amplitude
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Low Channel High Channel

LTE BAND 2 (1.4MHz RB Size 1& RB Offset 0 16QAM)

B it Spectnam Anshyzes - Spuricns Emissions.

[ kit Spectmam Anabymes - Spunows [msson

Center Freq: 2.441000000 GHz Radio 51d: None
o Trig: Free Run AvglHold: =22
IFGain:Low #Anan: 28 48 Radia Devico: 5TS

Marker 1 -— Hz

Marker 1 -—- Hz Center Freq: 2441000000 GHz Radio Std: None
- > Trig: Free Run AvglHold:>212
IF Gain:Low #Anen: 28 d8 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

Reef Offset & dB
Rel 35.00 dBm

|RBW | Frequency | Amplitude

LTE BAND 2 (1.4MHz RB Size 6& RB Offset 0 16QAM)
B Kryright Spectrom Anstyows - Spuricws [mission:. e B Kryright Spectrom Anstyows - Spuricws [mission:.

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2

Waindow — SAtien: 28 d8 Radio Device: BTS

Center Freq: 2.441000000 GHz Radia Std: None Marker 1 — Hz
Trig: Free Run AvglHold:>22

Waindow — SAen: 28 08 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz Stop 1.921 GHz

Start 1.84 GHz Stop 1.921 GHz

| Amplitude

s
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Low Channel

High Channel

LTE BAND 2 (3MHz RB Si

ze 1& RB Offset 0 QPSK)

Ref 35.00 dBm

Start 1.84 GHz

Spur | Range

Center Freq: 13.255000000 GHz
Trig: Free Rusn

I Gain:Low Atten: 30 48

Freq |RBW | Amplitude
51

Radio Device: BTS

) dB
4149 dB

Radia Std: None Ref Value 35.00 dBm Conter Fraq: 2441000000 GHz

Stop 1.92 GHz

Radio Std: Nons
Trig: Free Run AvglHold:>212

¥ Gain:Low Aten: 28 dB Radio Device: BTS

Ref Offset & dB
Rel 35.00 dBm

Start 1.84 GHz Stop 1.921 GHz

Spur | Range | Start Freq | REW

[ kit Spectmam Anabymes - Spunows [msson

Marker 1 -— Hz

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Spur | Range

Center Freq: 2.441000000 GHz
Trig: Free Run AvglHold:>2/2

I Gain:Low Atten: 28 8

PP PPRPTS S S

Freg |REW  |Frequency | Amplitude

Radio Std: Nons

Radio Device: BTS

TR

Stop 1.921 GHz

‘Center Freq: 2441000000 GHz Radio S1d: None
Trig: Free Run Avg|Hold:>2/2
IFGain:Low SAnen: 28 98 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

iStart 1.84 GHz Stop 1.921 GHz
Spur | Range | Start Freq |REW | Frequency

1
1
1
1
1

TB-RF-074-1.0



OB

Report No.: TB-FCC173478
Page: 93 of 153

Low Channel

High Channel

LTE BAND 2 (3MHz RB Size 1& RB Offset 0 16QAM)

[ kit Spectmam Anabymes - Spunows [msson

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2
#Aten: 28 98

Ref Value 35.00 dBm
IF Gain:Low Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

| Amplitude

[ kit Spectmam Anabymes - Spunows [msson

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2
#Aten: 28 98

Ref Value 35.00 dBm

¥ Gain:Low Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

| REW

Thsmans

LTE BAND 2 (3MHz RB Siz

B Loy Spwctum toabyowr - Spunos Ermees

Centar Freg: 2431800000 OHe Radio St None
Trig: Fres Run AvglHold:>212

BAten: 38 58

Ref Value 35.00 dBm

Fadis Devies: BTS

Fief Dfast
Ref 35,

| Fraquen

| REW
T

Center Freq: 13.255000000 GHz
Trig: Free Run
Amen: 30 48

Radio Std: Nons

¥ Gain:Low Radio Device: BTS

Ref 35.00 dBm

Start 1.84 GHz

| Amplitude
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Low Channel

High Channel

LTE BAND 2 (5MHz RB Si

ze 1& RB Offset 0 QPSK)

Ref Value 35.00 dBm

¥ Gain:Low

Ref Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Spur | Range

v THIEN
Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Rusn AvglHold:>212

#Anen: 28 48 Radio Device: BTS

Stop 1.921 GHz

Ref Value 35.00 dBm

¥ Gain:Low

Ref Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Spur | Range | Start Freq pFreq |REBW

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>212

#Amen: 28 4B Radio Device: BTS

Stop 1.921 GHz

e

LTE BAND 4 (5MHz RB Size 25& RB Offset 0 QPSK)

[ kit Spectmam Anabymes - Spunows [msson

¥ Gain:Low

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Spur | Range Freq |REW

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2

#Anen: 28 48 Radio Device: BTS

Stop 1.921 GHz

| Frequency | Amplitude

¥ Gain:Low

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Spur | Range | Start Freq | REW

1
1
1
1
1

9

Center Freq: 2.441000000 GHz
Trig: Free Run AvglHold:>2/2

#Amen: 28 4B Radio Device: BTS

Stop 1.921 GHz

| Frequency
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Low Channel High Channel

LTE BAND 2 (5MHz RB Size 1& RB Offset 0 16QAM)

[ kit Spectmam Anabymes - Spunows [msson

Ref Value 35.00 dBm Center Freq: 2441000000 GHz Radio Std: None
> Trig: Free Run AvglHold:>212
IF Gain:Low #Anen: 28 48 Radio Device: BTS

Ref Value 35.00 dBm Center Freq: 2441000000 GHz Radio Std: None
- > Trig: Free Run AvglHold:>212
IF Gain:Low #Anen: 28 d8 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz

Freq |RBW | Frequency | Amplitude

LTE BAND 2 (5MHz RB Size 25& RB Offset 0 16QAM)
B Kryright Spectrom Anstyows - Spuricws [mission:. [ B Keynight Spectrum Anabyoes - Spurioes [missons

Center Freq: 2.441000000 GHz Radio Std: None
Trig: Free Run AvglHold:>2/2

Waindow  SAten: 28 d8 Radio Device: BTS

Conter Fraq: 2441000000 GHz Radia Std: None Ref Value 35.00 dBm
Trig: Free Run AvglHold:>22

WGaindow  SAten: 28 48 Radio Device: BTS

Reef Offset & dB
Rel 35.00 dBm

Reef Offset & dB
Rel 35.00 dBm

Start 1.84 GHz Stop 1.921 GHz Start 1.84 GHz Stop 1.921 GHz

Freq | Amplitude
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